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1. COMPETENCE AND GUARANTEES

Centro de Tecnologia de las Comunicaciones (ATdlads), S.A. is a laboratory with a measurement
facility in compliance with the requirements of e 2.948 of the FCC rules and has been added to
the list of facilities whose measurements data béllaccepted in conjunction with applications for
Certification under Parts 15 or 18 of the CommigsidRules. Registration Number: 905266.

Centro de Tecnologia de las Comunicaciones (ATdlads), S.A. is a laboratory with a measurement
site in compliance with the requirements of RSS, 242ue 1 (Provisional) and has been added to the
list of filed sites of the Canadian CertificationdaEngineering Bureau. Reference File Number: IC

4621.

In order to assure the traceability to other natiand international laboratories, AT4 wireless has
calibration and maintenance programme for its miéag@equipment.

AT4 wireless guarantees the reliability of the dptasented in this report, which is the result of
measurements and tests performed to the item uesteon the date and under the conditions stated
on the report and is based on the knowledge armhitead facilities available at AT4 wireless at the
time of execution of the test.

AT4 wireless is liable to the client for the maimdace by its personnel of the confidentiality df al
information related to the item under test andrdseilts of the test.

2. GENERAL CONDITIONS
1. This report only refers to the item that hasargdne the test.

2. This report does not constitute or imply by aisn an approval of the product by the
Certification Bodies or competent Authorities.

3. This document is only valid if complete; no pErtreproduction can be made without
written approval of AT4 wireless.

4. This test report cannot be used partially orful for publicity and/or promotional
purposes without previous written approval of ATdeless and the Accreditation Bodies

3. CHARACTERISTICS OF THE TEST

3.1 TEST REQUESTED
Radio measurements according to FCC parts 22 afal 24SPA Modem.

3.2 REQUIREMENTS AND METHOD

The test has been carried out according to theviitlg documents and standards:
1. FCC part 22.
2. FCC part 24.

Radiated testing was performed in AT4 wireless'issmachoic chamber. This site has been fully
described in a report submitted to the FCC andagaspted in a letter dated July 25, 2002. Radiated
measurements were made in accordance with the ajepeycedures of ANSI C63.4: 2003 and
substitution method according to TIA/EIA 603-C: 200
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Uncertainty (factor k=2) was calculated accordimghe following wireless's internal documents:
1. PODTO000: Procedimiento para el calculo de imtembres de medida

The instrumentation used to perform the testirigied below:

1. Semianechoic Absorber Lined Chamber IR 11. BS.

2. Control Chamber IR 12.BC.

3. Spectrum Analyzer Agilent E4440A.

4. Bilog antenna CHASE CBL6111.

5. Antenna tripod EMCO 11968C.

6. Antenna mast EM 1072 NMT.

7. Rotating table EM 1084-4. ON.

8. Double-ridge Guide Horn antenna 1-18 GHz HP 6196

9. Double-ridge Guide Horn antenna 18-40 GHz AgilErD665J.

10. RF pre-amplifier Miteq AFS5-04001300-15-10P-6.

11. RF pre-amplifier Miteq JS4-12002600-30-5A.

12. EMI Test Receiver R&S ESIB26.

13. Universal Radio communication Tester R&S CMU200

14. Power splitter Picosecond 5333.

15. 10 dB attenuator Weinschel 75A-10-11.

16. Multi Device Controller EMCO 2090.

17. Climatic chamber HERAEUS VM 07/100.

18. DC Power supply R & S NGPE 40/40.

19. Spectrum Analyzer R&S ESUA40.

20. Wireless Communication Test Set Agilent 8960.
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4. IDENTIFICATION DATA SUPPLIED BY THE APPLICANT

Identification data in this section has been sugubliy the client.

4.1 APPLICANT

Name or Company:GIANT ELECTRONICS LTD.

Address: Elite Industrial Building, 135-137 Hoi Bun Roadwkin Tong.
City: Hong Kong

Postal code:---- Country: CHINA
Telephone:+852 2951 1323 Fax: +852 2343 6224

4.2 REPRESENTATIVE

Name: Derek Shek /Program Manager

4.3 TEST SAMPLES SUPPLIER
Name or Company:GIANT ELECTRONICS LTD.

Address: Same as indicated in point 4.1.
Samples undergoing test have been selectethéylient.

4.4 IDENTIFICATION OF ITEM/ITEMS TESTED
Product: HSPA MODEM

Trade mark: Traveller Model: D303
Other identification of the product: FCC ID: K7GD303

HW version: KEPC-D303M-03.0 SW version: 1.04
Manufacturer: GIANT ELECTRONICS LTD.
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Description: A device can access internet via GSM/UMTS netwaldwnload speed can reach

7.2Mbits/s and upload speed is 2Mbits/s.
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5. USAGE OF SAMPLES, PERIOD OF TESTING AND ENVIRONMENT AL

CONDITIONS

5.1 USAGE OF SAMPLES
Sample M/01 is formed by the following elements:

Control No. Description Model Serial No. Date of reception
26877/32 HSPA Modem D303 35300702000065 01/04/2008
1. Sample M/01 has undergone following test(s).
All tests indicated in annexes A and B.
5.2 PERIOD OF TESTING
The performed test started on 2008-04-10 and fauisin 2008-04-22.
The tests as detailed in this report have beempaed at AT4 wireless.
5.3 ENVIROMENTAL CONDITIONS
In the control chambehe following limits were not exceeded during thett
Temperature Min. =25 °C
Max. = 26 °C
Relative humidity Min. =52 %
Max. = 52 %
Shielding effectiveness > 100 dB
Electric insulation > 10 kKQ
Reference resistance to earth <0,5Q
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In the semianechoic chamb@l meters x 11 meters x 8 meters) the followimgits were not

exceeded during the test.

Temperature Min. =25°C
Max. = 26 °C

Relative humidity Min. =52 %
Max. = 52 %

Air pressure

Min. = 1020 mbar
Max. = 1020 mbar

Shielding effectiveness > 100 dB
Electric insulation >10 kQ
Reference resistance to earth <0,5Q

Normal site attenuation (NSA)

< +4 dB at 10 m aste between iter
under test and receiver antenna, (30
MHz to 1000 MHz)

=1

Field homogenousity

More than 75% of illuminatedface

is between 0 and 6 dB (26 MHz to 1400

MHz).

In the chamber for conducted measurements theafimitplimits were no exceeded during the test:

Temperature Min. =25°C
Max. = 25 °C

Relative humidity Min. =50 %
Max. = 50 %

Air pressure

Min. = 1020 mbar
Max. = 1020 mbar

Shielding effectiveness > 100 dB
Electric insulation >10 kQ
Reference resistance to earth <0,5Q
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6. TEST RESULTS

Abbreviations used in the VERDICT column of thddaling tables are:

P
=

NA
NM

Pass
Fail
not applicable

not measured

aT4@
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FCC PART 22 PARAGRAPH VERDICT
NA| P | F|NM
Clause 22.913: RF output power P
Clause 2.1055: Frequency stability P
Clause 22.917: Spurious emissions at antenna telsnin P
Clause 22.917: Spurious emissions at antenna telsra Block Edges P
Clause 22.917: Radiated emissions P
FCC PART 24 PARAGRAPH VERDICT
NA| P | F|NM
Clause 24.232: RF output power P
Clause 24.235: Frequency stability P
Clause 24.238: Spurious emissions at antenna telsnin P
Clause 24.238: Spurious emissions at antenna telsra Block Edges P
Clause 24.238: Radiated emissions P

7. REMARKS AND COMMENTS

HSDPA modulation mode has not been tested to pF@@€ 22 and 24 compliance because it is an
improved mode of operation only for Downlink (UEception), but using the normal WCDMA mode

for UL (Up Link, UE transmission). Therefore HSDPAs no associated a Power class or modulation
scheme different than WCDMA mode for the UL trarssion.

Taking into account the above comments, testing$WPA modulation mode is redundant for FCC
parts 22/24 as it is the same as WCDMA mode as ésnE transmission is concerned. WCDMA

modulation mode has been tested as indicated qoréisent test report.
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8. SUMMARY

Based on the results of the performed test, statechnnex A the item under test N
COMPLIANCE with the specifications listed in section 3.1 “TEBREQUESTED”".

NOTE: The results presented in this Test Reportyapply to the particular item under test declared
in section 4.4 “IDENTIFICATION OF ITEM/ITEMS TESTE’ of this document, as presented for
test on the date(s) declared in section 5, “USAGE SAMPLES, PERIOD OF TESTING AND
ENVIRONMENTAL CONDITIONS”.
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ANNEX A
TEST RESULTS FOR FCC PART 22

Report No: 26877RET

Report No: Page: 1 of 60
26877RET

Annex A
Date: 2008-04-28

FET45_00.DOC




AT4@

WireLess
INDEX
Page

TEST CONDITIONS ...ttt ettt et e e e e e e e e e e a1 e e s eanee e et e et e e aeeeeaaesaasaaaannnnnnnnnes 3

RF Output Power (conducted and E.R.P.) .......i ettt 4

MOodUIation ChArACTEIISHICS ......vvviiiriie ettt e e e e s s e nre e s nnee e 13

Frequency STability ... ... e e e e e aaaaaeeas 16

(@ ToTod W] o17=To I ==V a o 111/ T | o PSSR 18

Spurious emissions at antenNNa terMINAIS.........oouiii i e 32

Spurious emissions at antenna terminals at BlOCK EEES........cvvvviiiiieieeeiiiii e 40

RadIiAted EMISSIONS ...ttt e et e e e e e e e e e s bbb e et e e e e st b b e e e e e e e nbbe e e e e e nnnees 45
Report No: Page: 2 of 60
26877RET

Annex A

Date: 2008-04-28

FET45_00.DOC




AT4@

WireLess

TEST CONDITIONS

Power supply (V):
Vhom= 5.0 Vdc
Vmax= Not declared

Vmin = Not declared

The subscripts nom, min and max indicates voltage ¢onditions (nominal, minimum and
maximum respectively, as declared by the applicant)

Type of power supply = DC Voltage from USB port

Type of antenna = Integral antenna

TEST FREQUENCIES:
GPRS AND EDGE MODULATION
Lowest channel (128): 824.2 MHz
Middle channel (190): 836.6 MHz
Highest channel (251): 848.8 MHz

WCDMA AND HSUPA MODULATION
Lowest channel (4132): 826.4 MHz
Middle channel (4182): 836.4 MHz
Highest channel (4233): 846.6 MHz
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RF Output Power (conducted and E.R.P.)
SPECIFICATION
§2.1046 and 22.913.
The Effective Radiated Power (E.R.P.) of mobilesraitter and auxiliary test transmitter
must not exceed 7 Watts (38.45 dBm).
METHOD
The conducted RF output power measurements were w@dathe RF output terminals of
the EUT using an attenuator, power splitter andcspm analyser. The EUT was
controlled via the Universal Radio Communicatiostée R&S CMU200 (for modulations
GPRS, EDGE and WCDMA) selecting maximum transmisgpower of the EUT and
different modes of modulation. For modulation HSUfR& Wireless Communication Test
Set Agilent 8960 was used
For radiated measurements the EUT was placed am &igjh non-conductive stand inside
an anechoic chamber. The measuring antenna wagdplac 3 m distance and the
maximum field strength was measured for the thrempels. The EUT was controlled via
the Universal Radio Communication tester R&S CMU®2Bhe Wireless Communication
Test Set Agilent 8960 selecting maximum transmisgower of the EUT and different
modes of modulation.
The Effective Radiated Power (E.R.P.) is obtaingdubing the Substitution Method
according to ANSI/TIA/EIA-603-C: 2004.
RESULTS
MAXIMUM OUTPUT POWER (CONDUCTED). See plots in nexages.
GPRS MODULATION
Channel Lowest Middle Highest
Maximum peak power (dBm) 30.37 30.98 31.64
Maximum peak power (W) 1.09 1.25 1.46
Measurement uncertainty (dB) +0.5
EDGE MODULATION
Channel Lowest Middle Highest
Maximum peak power (dBm) 29.33 29.73 30.47
Maximum peak power (W) 0.86 0.94 1.11
Measurement uncertainty (dB) +0.5
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WCDMA MODULATION
Channel Lowest Middle Highest
Maximum peak power (dBm) 24.74 25.12 25.62
Maximum peak power (W) 0.30 0.33 0.36
Measurement uncertainty (dB) +0.5
HSUPA MODULATION
Channel Lowest Middle Highest
Maximum peak power (dBm) 27.23 27.53 27.42
Maximum peak power (W) 0.53 0.57 0.55
Measurement uncertainty (dB) +0.5
MAXIMUM EFFECTIVE RADIATED POWER E.R.P. (RADIATED).
GPRS MODULATION
Channel Lowest Middle Highest
Maximum peak power (dBm) 31.3 31.7 33.1
Maximum peak power (W) 1.35 1.48 2.04
Measurement uncertainty (dB) +3.8
RBW=1 MHz VBW = 3 MHz
EDGE MODULATION
Channel Lowest Middle Highest
Maximum peak power (dBm) 33.2 33.5 33.7
Maximum peak power (W) 2.09 2.24 2.34
Measurement uncertainty (dB) +3.8
RBW=1 MHz VBW = 3 MHz
Report No: Page: 5 of 60
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WCDMA MODULATION
Channel Lowest Middle Highest
Maximum peak power (dBm) 27.7 27.5 26.1
Maximum peak power (W) 0.59 0.56 0.41
Measurement uncertainty (dB) +3.8
RBW= 10 MHz VBW =10 MHz
HSUPA MODULATION
Channel Lowest Middle Highest
Maximum peak power (dBm) 28.1 27.8 26.8
Maximum peak power (W) 0.65 0.60 0.48
Measurement uncertainty (dB) +3.8
RBW= 10 MHz VBW =10 MHz
Verdict: PASS
PEAK OUTPUT POWER (CONDUCTED).
GPRS MODULATION
Lowest Channel.
20
Center 824.2 MHz 800 kHz/ Span 8 MHz
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Middle Channel.

* RBW 1 MHz
*VBW 3 MHz
SWT 2.5 ms

*Att 30 dB

Marker 1 [T1 ]
30.98 dBm
836.535897436 MHz

10

--10

-20

-30

--40

--50

-60

Center

Highest Channel.

836.6 MHz 800 kHz/

*RBW 1 MHz
*VBW 3 MHz

dBm *Att 30 dB SWT 2.5 ms

Span 8 MHz

Marker 1 [Tl ]
31.64 dBm

848.710256410 MHz

Ooff

30

10

--10

-2

F-30

F-40

—50

--60

Center

848.8 MHz 800 kHz/

Span 8 MHz
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ac

PS
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EDGE MODULATION
Lowest Channel.

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 29.33 dBm

Ref 35 dBm Att 30 dB SWT 2.5 ms 824.123076923 MHz

2o
\

[--10

--20

-30

F-40

[-—-50

[-—-60

Center 824.2 MHz 800 kHz/ Span 8 MHz

Middle Channel.

® REW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 29.73 dBm

Ref 35 dBm Att 30 dB SWT 2.5 ms 836.625641026 MHz
Offget 1647 dB I
30
20
10

N4
i

F-30

I--50

--60

Center 836.6 MHz 800 kHz/ Span 8 MHz
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Highest Channel.

RBW 1 MHz
VBW 3 MHz
SWT 2.5 ms

Ref 35 dBm Att 30 dB
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Marker 1 [T1 ]
30.47 dBm
848.748717949 MHz

Offget 16{7 dB 4

[-10

--10

--20

--30

40

F-50

[-—-60

Center 848.8 MHz 800 kHz/

WCDMA MODULATION
Lowest Channel.

® RBW 10 MHz
VBW 10 MHz
SWT 2.5 ms

Ref 30 dBm Att 40 dB

Span 8 MHz

Marker 1 [T1 ]
24.74 dBm
825.198076923 MHz

30 Offsget 16{7 dB 1

20

10

-

[-—-20

--30

--40

-50

F-60

=70

Center 826.4 MHz 2.5 MHz/

Span 25 MHz
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Middle Channel.

Ref 30 dBm

Att

40

RBW 10 MHz
VBW 10 MHz
dB SWT 2.5 ms

Marker 1

@
w
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[T1 ]
25.12 dBm
158012821 MHz

30 Offsget 1le47 dB

MR

[-20

10

F-40

-50

[-—-60

=70

Center 836.4 MHz

Highest Channel.

30 dBm

40

2.5 MHz/

RBW 10 MHz
VBW 10 MHz
dB SWT 2.5 ms

Span 25 MHz

25.62 dBm

-197756410 MHz

30 Offsget le47 dB

— |

10

--30

F-40

--50

[--60

=70

Center 846.6 MHz

2.5 MHz/

Span 25 MHz
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HSUPA MODULATION
Lowest Channel

®

Ref 30 dBm

Att 40 dB
2

RBW 10 MHz
VBW 10 MHz
SWT 2.5 ms

Marker 1 [T1 ]

27.23 dBm

§24.757371795 MHz

30 Offget 16{7 dB

R

%

BN

[/

-30

-50

=70

Center 826.4 MHz

Middle Channel

®

Z= |

Ref 30 dBm

2.5 MHz/

RBW 10 MHz
VBW 10 MHz
SWT 2.5 ms

Span 25 MHz

Marker 1 [T1 ]

8

27.53 dBm

35.077884615 MHz

30 Offget 16{7 dB

AN

/

™

™

--20

-30

-50

Center 836.4 MHz

2.5 MHz/

Span 25 MHz
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Highest Channel

® RBW 10 MHz Marker 1 [T1 ]
VBW 10 MHz 27.42 dBm

Ref 30 dBm ALt 40 dB SWT 2.5 ms 845.51826923 MHz

30 Offget 16{7 dB /f'/.,_-w

20

\\\
&= | /]

|

--30

-50

Center 846.6 MHz 2.5 MHz/ Span 25 MHz
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Modulation Characteristics

SPECIFICATION
§2.1047

METHOD

The EUT operates with GPRS (GMSK), EDGE (8-PSK), DWIA/HSUPA (QPSK)
modes, in which the information is digitised anded into a bit stream.

RESULTS
The following plot shows the modulation schemethaEUT.

GPRS MODULATION

® RBW 100 kHz Marker 1 [T1 ]
VBW 100 kHz 29.92 dBm

Ref 45 dBm Att 40 dB SWT 300 us 172.115385 us

Offget 1le47 dB

. |
|
\/

[-—-50

Center 836.6 MHz 30 ps/

Report No: Page: 13 of 60
26877RET

Annex A

Date: 2008-04-28

FET45_00.DOC




EDGE MODULATION

®

Ref 45 dBm

Att 40 dB
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RBW 100 kHz
VEBW 100 kHz
SWT 300 ps

Marker 1 [T1
27.38 dBm

143.750000 us

Offget 1647

[-40

[-30

VAYAYA

A

20 \/ s

[-10

\

[0

[--10

--20

W

Center 836.6 MHz

WCDMA MODULATION

Ref 35 dBm

30 ps/

Att 30 dB

RBW 100 kHz
VBW 100 kHz
SWT 300 us

Marker 1 [T1
12.46 dBm
21.634615 us

Offget 1647

30

20

[-10

e

A [

NN

ol

[-—-10

F-40

[-—50

[-—60

Center 836.4 MHz

30 us/
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HSUPA MODULATION

®

Ref 25 dBm
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RBW 100 kHz Marker 1 [T1 ]
VBW 100 kHz 10.40 dB
Att 25 dB SWT 300 us 205.769231 ps

1
b4

v/

Offget 16
20
10
\K/\/
Vel
\ e
[--10
-20
=30
-40
F-s0
[--60
F-70

Center 836.4 MHz

30 ps/
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Frequency Stability

SPECIFICATION
§2.1055

METHOD

The frequency tolerance measurements over temperauiations were made over the
temperature range of —30°C to +50°C. The EUT wasepl inside a climatic chamber and
the temperature was raised hourly in 10°C steps #80°C up to +50°C.

The EUT was set in “call mode” in the middle channeing the Universal Radio
Communication tester R&S CMU200 (for modulations R® EDGE and

WCDMA/HSUPA) and the maximum frequency error wasagwred using the frequency
meter of CMU200.

RESULTS

Frequency stability over temperature variations.

GPRS MODULATION

Temperature (°C) | Frequency Error (Hz) | Frequency Error (ppm) | Frequency Error (%)
+50 -41 -0.0490 -0.00000490
+40 -22 -0.0263 -0.00000263
+30 -41 -0.0490 -0.00000490
+20 41 0.0490 0.00000490
+10 -36 -0.0430 -0.00000430
0 39 0.0466 0.00000466
-10 25 0.0299 0.00000299
-20 -12 -0.0143 -0.00000143
-30 31 0.0371 0.00000371
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EDGE MODULATION
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Temperature (°C) | Frequency Error (Hz) | Frequency Error (ppm) | Frequency Error (%)

+50 43 0.0514 0.00000514
+40 39 0.0466 0.00000466
+30 42 0.0502 0.00000502
+20 35 0.0418 0.00000418
+10 32 0.0383 0.00000383

0 -18 -0.0215 -0.00000215
-10 18 0.0215 0.00000215
-20 20 0.0239 0.00000239
-30 -18 -0.0215 -0.00000215

WCDMA/HSUPA MODULATION (measured in WCDMA mode)

Temperature (°C) | Frequency Error (Hz) | Frequency Error (ppm) | Frequency Error (%)
+50 27 0.0323 0.00000323
+40 14 0.0167 0.00000167
+30 26 0.0311 0.00000311
+20 30 0.0359 0.00000359
+10 50 0.0598 0.00000598
0 32 0.0383 0.00000383
-10 30 0.0359 0.00000359
-20 29 0.0347 0.00000347
-30 -22 -0.0263 -0.00000263
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Occupied Bandwidth

SPECIFICATION
§2.1049

METHOD

The EUT was configured to transmit a modulatedieasignal. An IF bandwidth of 3 kHz
was used to determined the occupied bandwidtheofribdulated emission for GPRS and
EDGE modulation and 50 kHz for WCDMA and HSUPA miadion.

RESULTS

GPRS MODULATION

Channel Lowest Middle Highest

99% Occupied bandwidth (kHz) 277.2 288.5 270.8

-26 dBc bandwidth (kHz) 322.1 323.7 317.3
Measurement uncertainty (kHz) <+6.5

EDGE MODULATION

Channel Lowest Middle Highest

99% Occupied bandwidth (kHz) 277.2 282.1 283.6

-26 dBc bandwidth (kHz) 310.9 310.9 315.7
Measurement uncertainty (kHz) <+6.5

WCDMA MODULATION

Channel Lowest Middle Highest
99% Occupied bandwidth (kHz) 4653.8 4653.8 4666.7
-26 dBc bandwidth (kHz) 4782.1 4794.9 4807.7
Measurement uncertainty (kHz) <52
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HSUPA MODULATION

Channel Lowest Middle Highest
99% Occupied bandwidth (kHz) 4666.7 4628.2 4679.5
-26 dBc bandwidth (kHz) 4833.3 4846.1 4846.1
Measurement uncertainty (kHz) <52

99% OCCUPIED BANDWIDTH
GPRS MODULATION

Lowest Channel

® RBW 3 kHz Delta 1 [T1 ]
VBW 3 kHz 0.04 dB

Ref 30 dBm Attt 30 dB SWT 190 ms 2 .243589738 kHz
30 Offget 16]7 dB Markdr 1 [T1|[]
4.84 dBm
oo AMWM ) 844.058974359 MHz
v
i N
10
D1 2.8 Bm ', \
X

[-—-60

=70

Center 824.2 MHz 100 kHz/ Span 1 MHz
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Middle Channel

® RBW 3 kHz Delta 1 [T1 ]
VBW 3 kHz 0.00 dB

Ref 30 dBm Att 30 dB SWT 190 ms 288.461538459 kHz

30 Offsget 1647 dB Markgr 1 [T1|]
.82 dBm

L PR AT 846.455769231 MHz
20

v 5
fJu

f K
D1 3.51(dBm

f \
L

WM fa

-50

[--60

=70

Center 836.6 MHz 100 kHz/ Span 1 MHz

Highest Channel

® RBW 3 kHz Delta 1 [T1 ]
VBW 3 kHz -0.60 dB

Ref 30 dBm ALt 30 dB SWT 190 ms 270.833333330 kHz

30 Offsget 1647 dB Markgr 1 [T1]]

M .96 dBm
oo f W 848.663782051 MHz
- k!

10
y \
D1 5.36|dBm y
[0
l-10 / \‘\
I-20 I/./ -\\A

--30

W g

-50

--60

=70

Center 848.8 MHz 100 kHz/ Span 1 MHz
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EDGE MODULATION
Lowest Channel

Ref 25 dBm Att

RBW 3 kHz Delta 1

VBW 3 kHz
30 dB SWT 190 ms 277.
Markgr

[T1 ]
-0.16 dB
243589740 kHz

Offget 1647 dB

1Tl

1,

52 dBm

06217%487 MHz

it

F-10
all

a

B M(

F-50

--60

H-70

Center 824.2 MHz 100 kHz/ Span 1 MHz
Middle Channel
® RBW 3 kHz Delta 1 [T1 ]
VBW 3 kHz 0.56 dB
Ref 25 dBm Att 30 dB SWT 190 ms 282.051282046 kHz
Offget 1leJ7 dB Markgr 1 [T1]]
20 —r—aEm
“M‘M«I\A\‘A 836.458974359 MHz
10

o/

A

/
o

F-50

[-—-60

--70

Center 836.6 MHz

100 kHz/

Span 1 MHz

AT4@
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Highest Channel

WCDMA MODULATION

RBW 3 kHz
VBW 3 kHz

Delta

1 [Tl ]

0.56 dB

Ref 25 dBm Att 30 dB SWT 190 ms 283.653846151 kHz
offset 167 dB Markdr 1 [TL]|]

[-20 =g ST aBm

/L\N\P\\‘\ 848.657371795 MHz

10

5 D1 g 27lan

10 /r '\44

L o0 Mdf \ ly

. #/f' L\\

I--40 Mu,l\}vw A\‘“\M

I-50

I--¢0

=70

Center 848.8 MHz

Lowest Channel

@

.

Ref 20

dBm

Att

100 kHz/

RBW 50 kHz
VBW 50 kHz
40 dB SWT 10 ms

Span 1 MHz

1 [Tl ]
-0.86 dB
4.653846154 MHz

20 Off

-10

16

Markdr 1 [T1|]

144.0923074692 MHz

—-4.16 dBm

F-10

-20

I--30

--40

F-50

--60

=70

-80

Center 826.4 MHz

800 kHz/

Span 8 MHz

AT4@
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Middle Channel

® RBW 50 kHz Delta 1 [T1 ]
VBW 50 kHz 0.01 dB
Ref 20 dBm Att 40 dB SWT 10 ms 4.653846154 MHz
20 Offget 16{7 dB Markgr 1 [T1

B e

51

4.06666¢

.96

667

dBm

MHz

D1 -5.8 7(113?0

) / M\\\l
:

--10

P

--30

--40

--50

--60

=70

-80

Center 836.4 MHz 800 kHz/

Highest Channel

® RBW 50 kHz
VBW 50 kHz

Ref 25 dBm Att 40 dB SWT 10 ms

Delta

span 8

10Tl ]

-0.43
4.666666667

MHz

a8
MHZ

Offget 1l6{7 dB

Markg

r 1 [T1

20

/41f1u““\*~A~Aﬂ%JLJv4/MwwaWVu~r»«Ayr¢kx~

84

4.2538441

e

o
/ \\

D1 4.7 dBm

\1

--10

I--30

--40

I-s50

--60

-70

Center 846.6 MHz 800 kHz/

Span 8 MHz

AT4@
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HSUPA MODULATION

Lowest Channel

® RBW 50 kHz Delta 1 [T1 ]
VBW 50 kHz 0.63 dB

Ref 20 dBm Attt 40 dB SWT 10 ms 4.666666667 MHz
20 Offfet 16]7 dB Markdr 1 [T1|]

-4.70 dBm

e sl V“«"‘""A’V"\\U\ 8244.10512§205 MHz

10
L,
D1 -6.3 fa:u \

[--10

[--50

Center 826.4 MHz 800 kHz/ Span 8 MHz

Middle Channel

® RBW 50 kHz Delta 1 [T1 ]
VBW 50 kHz 0.13 dB

Ref 20 dBm Att 40 dB SWT 10 ms 4.628205128 MHz

20 Offget 16{7 dB Markdr 1 [T1]]
-4.06 dBm

Lo NWWMWMM gd4.105124205 Mz
Lo

[--10

[--50

Center 836.4 MHz 800 kHz/ Span 8 MHz
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Highest Channel

® RBW 50 kHz Delta 1 [T1 ]
VBW 50 kHz 0.81 dB
Ref 20 dBm Att 40 dB SWT 10 ms 4.679487179 MHz
20 Offget 167 dB [T e
-§.17 dBm
NMWW\M)"”W%MAM SRR
10 ”"A a V7] 844.241023641 MHz
o
y \1
D1 -6.1[fBm \
F-10

&

Center 846.6 MHz 800 kHz/ Span 8 MHz
-26 dBc BANDWIDTH
GPRS MODULATION
Lowest Channel
® REW 3 kHz Delta 1 [T1 ]
VBW 3 kHz 0.75 dB
Ref 30 dBm Att 30 dB SWT 190 ms 322.115384609 kHz
30 Offset 16]7 dB Markgr 1 [T1|]
97 dBm
=20 JAJ‘/AUAAHNM\’AX« 844.038141026 MHz
Mﬁﬁﬁ 10 /}fﬂ R\\\
" D1 -3.2|dBm ¥ il
J/ R\w
A A,
o

--60

-70

Center 824.2 MHz

100 kHz/

Span 1 MHz

AT4@
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Middle Channel

®

RBW 3 kHz Delta 1 [T1 ]
VBW 3 KkHz -0.20 dB
Ref 30 dBm Att 30 dB SWT 190 ms 323.717948715 kHz
30 Offget 16{7 dB Markdr 1 [T1
3.43 dBm
| 20 fﬁﬁMMﬂVMM”MAk\ 836.438141026 MHz
10 / \“l\]t‘ﬁ
Lo . _
D1 -2.49 dBm [? X\
J u
a0

WAl

--50

-60

=70

Center 836.6 MHz

Highest Channel

®

Ref 30

dBm

Att

100 kHz/

RBW 3 kHz

VBW 3 kHz
30 dB SWT 190 ms

Delta

31

Span 1 MHz

1 [Tl ]
-0.23 dB

-307692304 kHz

30 Off

[-20

oMb,

Marksg

848.64

.75 dBm

}154 MHz

10

o !

-10

DT =0.6

I--20

--30

40

et

50

[-—-60

=70

Center 848.8 MHz

100 kHz/

Span 1 MHz

AT4@
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EDGE MODULATION
Lowest Channel

® RBW 3 kHz Delta 1 [T1 ]
VBW 3 kHz -0.43 dB
Ref 25 dBm Att 30 dB SWT 190 ms 310.897435893 kHz
offdet 16]7 aB Markdr 1 [T1
-20 =25 OB
W/MVANMMA}NAMH 544.044551282 MHz
R 10
r}f \\‘
o

D1 -5.91 dBm ]y
F-10

B Nﬂ(

-—60

--70

Center 824.2 MHz

Middle Channel

@

100 kHz/

RBW 3
VBW 3

Ref 25 dBm Att 30 dB SWT 1

kHz Delta
kHz
90 ms 31

Span 1 MHz

1 [Tl ]
-0.21 dB
0.897435893 kHz

Offget 1l6{7 dB

Markg

r 1 [T1](]

20

83

=544 dBm

6.444551282 MHz

o
#/
D1 -5.9% dBm

/»4:

Al

A

/
%

% M

I-s50

--60

-70

Center 836.6 MHz

100 kHz/

Span 1 MHz

AT4@
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Highest Channel

® RBW 3 KkHz Delta 1 [T1 ]
VBW 3 kHz 0.25 dB

Ref 25 dBm Att 30 dB SWT 190 ms 315.705128202 kHz
Offget 1647 dB Markgr 1 [T1|]
20 =§. 00 dBm
ﬁw 848.644551282 MHz
10

-0
~5.7% dBm J l\A
D1 B

: | |l
/ A

I--30 f
TS G b

I-s50

--60

-70

Center 848.8 MHz 100 kHz/ Span 1 MHz

WCDMA MODULATION
Lowest Channel

® RBW 50 kHz Delta 1 [T1 ]
VBW 50 kHz -0.01 dB

Ref 20 dBm Att 40 dB SWT 10 ms 4.782051282 MHz
20 Offget 1le47 dB Markgr 1 [T1|]
-11.58 dBm

Fio A WW”‘V"“‘*"/\A"WMM §824.028209128 MHz
Lo

F-10

D1 -11.7%8 dBm

F-50

--60

Center 826.4 MHz 800 kHz/ Span 8 MHz
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Middle Channel

@

<=
:
ElA

Ref 20 dBm

RBW 50 kHz

VBW 50 kHz
Att 40 dB SWT 10 ms

AT4@

Delta 1 [T1 ]

0.11 dB
4.794871795 MHz

20 Offget 1647 dB

oAb Uy by

’V\J‘NM,V‘A

Markdr 1 [T1|]

-11.55 dBm
4.002564103 MHz

10 / \\\;
-0
/ \L
-10 D1 -11.¥3 dBm
20

R

Highest Channel

®

<R
A

--30
l--40
--50
l--&0
--70
-80
Center 836.4 MHz 800 kHz/ Span 8 MHz
REW 50 kHz Delta 1 [T1
VBW 50 kHz -0.60 dB
Ref 20 dBm Att 40 dB SWT 10 ms 4.807692308 MHz
20 Offset 1le6J7 dB Markgr 1 [T1|]
JH"\M/J’N“JW“W“UW“WWU““MN\,J\M “1g.83 dem
Lo )NJ Iy 544.189743590 MHz
L, / \'\
\\L
=10 DI —I1.] dBm
--20

Vg pion

--50

--60

-70

-80

Center

846.6 MHz

800 kHz/

Span 8 MHz

WireLess
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HSUPA MODULATION
Lowest Channel

®

Z= |

RBW 50 kHz
VBW 50 kHz

Ref 20 dBm Att 40 dB SWT 10 ms 3 MHz
20 offget 16]7 dB

& dBm
1o e sl dacatiaaflaan 3 MHz
O ‘//-f‘v
[--10

1 -12.¥7 aEm

Middle Channel

®

Z= |

-30
-0
-0
60
-70
-80
Center 826.4 MHz 800 kHz/ Span 8 MHz
REW 50 kHz Delta 1 [TI
VBW 50 kHz 0.64 dB
Ref 20 dBm Attt 40 dB SWT 10 ms 4.846153846 MHz
20 Offfet 16]7 dB oo T o
-14.89 dBm
Lo NWWMWMM 843.989743590 mHz
O /ﬂl’”r qu\\\\
10 o

D1 -12.%¥4 dBm

=30

[--50

Center

836.4 MHz

800 kHz/

Span 8 MHz
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Highest Channel

®

AT4@
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RBW 50 kHz Delta 1 [T1 ]
VBW 50 kHz 0.06 dB
6 MHz

Ref SWT 10 ms
20 Offg Markdr 1 [T1]]

-14.72 dBm
10 PR A, 844.176923077 MHz
F-10 \

[--50

--60

I-70

-80

Center 846.6 MHz

800 kHz/ Span 8 MHz
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SpUI’IOUS emissions at antenna terminals

SPECIFICATION
§2.1051 and §22.917

METHOD

The EUT RF output connector was connected to antispe analyser using an 50 ohm
attenuator and the resolution bandwidth of the tspetanalyser was set to at least 100
kHz. The spectrum was investigated from 30 MHzQdGHz.

The reading of the spectrum analyser is correctélu thve attenuation loss of connection
between output terminal of EUT and input of thectpen analyser.

Measurement Limit

According to specification, the power of emissishall be attenuated below the transmitter
power (P) by a factor of at least 43 + 10 log (B) @ in watts.

At Po transmitting power, the specified minimuneattation becomes 43+10log (Po), and the
level in dBm relative Po becomes:

Po (dBm) — [43 + 10 log (Po in mwatts) - 30] = -dBm

RESULTS (see plots in next pages)

GPRS MODULATION

1. CHANNEL: LOWEST
No spurious signals were found in all the range.

2. CHANNEL: MIDDLE
No spurious signals were found in all the range.
3. CHANNEL: HIGHEST

No spurious signals were found in all the range.

EDGE MODULATION

1. CHANNEL: LOWEST
No spurious signals were found in all the range.

2. CHANNEL: MIDDLE
No spurious signals were found in all the range.
3. CHANNEL: HIGHEST

No spurious signals were found in all the range.
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WCDMA MODULATION
1. CHANNEL: LOWEST

No spurious signals were found in all the range.

2. CHANNEL: MIDDLE

No spurious signals were found in all the range.

3. CHANNEL: HIGHEST

No spurious signals were found in all the range.

HSUPA MODULATION
1. CHANNEL: LOWEST

No spurious signals were found in all the range.

2. CHANNEL: MIDDLE

No spurious signals were found in all the range.

3. CHANNEL: HIGHEST

No spurious signals were found in all the range.

Verdict: PASS

AT4@

WireLess
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GPRS MODULATION
1. CHANNEL: LOWEST

@ RBW 100 kHz
VBW 100 kHz

Ref 35 dBm Att 40 dB SWT 2 s

Offget 1647 dB

20

--10
D1 -13 diBm

--20

I--50

--60

Start 30 MHz 997 MHz/ Stop 10 GHz

Note: The peak above the limit is the carrier freapy.

2. CHANNEL: MIDDLE

® RBW 100 kHz
VBW 100 kHz

Ref 35 dBm Att 40 dB SWT 2 s
Offget 1le6J7 dB
-30
20
10
|- 0
[--10
D1 -13 Bm
--20
N M/WW
WAy Wy AP ARy 5
o sl sl s by
--40
[--50
--60
Start 30 MHz 997 MHz/ Stop 10 GHz

Note: The peak above the limit is the carrier freagy.
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3. CHANNEL: HIGHEST

® RBW 100 kHz
VBW 100 kHz

Ref 35 dBm Att 40 dB SWT 2 s
Offget 16]7 dB
30
20
10
o
-10
D1 -13 qiBm
-20
30
rMMJ*JM\JhPNANL“ﬂﬂ““‘wuw)“¢ﬂh"ﬂMq\ﬂvV*U“)JwﬂAANdkLﬂijV*ﬂ‘\fupﬁ~uM“thAuxMJ
-A\,mxl¢MldwﬁkrukrfJ\maf¢”"J*’w
--40
--50
--60
Start 30 MHz 997 MHz/ Stop 10 GHz

Note: The peak above the limit is the carrier freapy.

EDGE MODULATION
1. CHANNEL: LOWEST

® RBW 100 kHz
VBW 100 kHz

Ref 35 dBm Att 40 dB SWT 2 s
offdet 16]7 aB
30
R |20
=
10
o
-10
D1 -13 dBm
I-20
=30 ( Mg VHTNVET L WUV P W EY Wi eV v
-0
I--50
60
Start 30 MHz 997 MHz/ Stop 10 GHz

Note: The peak above the limit is the carrier freapy.
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2. CHANNEL: MIDDLE

® RBW 100 kHz
VBW 100 kHz

Ref 35 dBm Att 40 dB SWT 2 s

AT4@

WireLess

20

B
L

[-10

--10

--20

F-50

[-—-60

Start 30 MHz 997 MHz/

Note: The peak above the limit is the carrier freagy.

3. CHANNEL: HIGHEST

® RBW 100 kHz
VBW 100 kHz

Ref 35 dBm Att 40 dB SWT 2 s

Stop 10 GHz

20

[-10

--10

--20

30 PV AR AL A
AMWM

[--50

F-60

Start 30 MHz 997 MHz/

Note: The peak above the limit is the carrier freapy.

Stop 10 GHz

Report No:
26877RET

Date: 2008-04-28

Page: 36 of 60

Annex A

FET45_00.DOC




AT4@

WireLess

WCDMA MODULATION
1. CHANNEL: LOWEST

® RBW 1 MHz
VBW 1 MHz

Ref 28 dBm Att 25 dB SWT 2 s

Offget 1l6{7 dB

|-20

-0

--10

D1 -13 Bm

--20

I--30

| w0 M e P o At gt A AP AN LAt n st At
R T ™

|50

|60

|--70

Start 30 MHz 997 MHz/ Stop 10 GHz

Note: The peak above the limit is the carrier freagy.

2. CHANNEL: MIDDLE

® RBW 1 MHz
VBW 1 MHz

Ref 28 dBm Attt 25 dB SWT 2 s
Offget 1647 dB
20
o
=0
--10
D1 -13 d¢Bm
F-20
--30
SNV A TN S PN (W T AT
L4 X NINAY A
A VT
F-50
F-60
F-70
Start 30 MHz 997 MHz/ Stop 10 GHz

Note: The peak above the limit is the carrier freapy.
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3. CHANNEL: HIGHEST

® RBW 1 MHz
VBW 1 MHz

Ref 28 dBm Att 25 dB SWT 2 s

20

10

--10

D1 -13 Bm

e Aottt

F-50

[--60

--70

Start 30 MHz 997 MHz/ Stop 10 GHz

Note: The peak above the limit is the carrier freapy.
HSUPA MODULATION
1. CHANNEL: LOWEST

® REW 1 MHzZ
VBW 1 MHz

Ref 30 dBm Att 25 dB SWT 2 s
30 Offget 16]7 dB
20
10
[-0
--10
1 -13 ¢Bm
--20
I--30
I--40 Lt AW AN, b AN A A i
o S A A AR A [
-50
[-—60
=70
Start 30 MHz 997 MHz/ Stop 10 GHz

Note: The peak above the limit is the carrier freagy.
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2. CHANNEL: MIDDLE

® REW 1 MHzZ
VBW 1 MHz

Ref 30 dBm Att 25 dB SWT 2 =

30 Offget 16{7 dB

20
1 pH
=0

10

o

l-10

1 -13 dBm

20

30

|40 et N A ANN S A A p A AT M A AN A A

A e A e AT R

Start 30 MHz 997 MHz/ Stop 10 GHz

Note: The peak above the limit is the carrier freagy.

3. CHANNEL: HIGHEST

® REW 1 MHzZ
VBW 1 MHz

Ref 30 dBm Att 25 dB SWT 2 =

30 Offget 16{7 dB

20

10

--10

--20

--30

-50

=70

Start 30 MHz 997 MHz/ Stop 10 GHz

Note: The peak above the limit is the carrier freapy.
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Spurious emissions at antenna terminals at Block Hyes

SPECIFICATION
§2.1051 and §22.917

METHOD

As indicated in FCC part 22, in the 1 MHz bands edmately outside and adjacent to the
frequency block or band a resolution bandwidth tfeast one percent of the emission
bandwidth of the fundamental emission of the tratismmay be employed. A resolution
bandwidth of 3.3 kHz was used for GPRS and EDGE utadidns, and 51 kHz for
WCDMA and HSUPA modulations.

Measurement Limit

According to specification, the power of emissishall be attenuated below the transmitter
power (P) by a factor of at least 43 + 10 log (B) @ in watts.

At Po transmitting power, the specified minimuneattation becomes 43+10log (Po), and the
level in dBm relative Po becomes:

Po (dBm) — [43 + 10 log (Po in mwatts) - 30] = -dBm

RESULTS (see plots in next pages)

Measurement uncertainty = +1.57 dB.
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GPRS MODULATION
CHANNEL LOWEST
# Agilent

Ref 25 dBm

#Atten 30 dB

AT4@

Mkrl 823.996 MHz

21

.23 dBm

#Hvg
Log

19
dB/
0ffst

A

16.7
dB

IS W

I e

b

Start 823,800 MHz
#Res BH 3.3 kHz

VEW 3.3 k

Hz

Stop §24.200 MHz
#Sween 2 5 (6B1 pts)

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST
4 Agilent

Ref 23 dBm

#fAtten 30 dB

Mirl 8549.813 MHz
-28.15 dBm

#Avy
Log

1@
dB/

Offst
16.7
dB

)

A

R

i

N

i)

Start 348.808 MHz
#Res BH 3.3 kHz

WBH 3.3 k

Hz

Stop 856.088 MHz
#Sweep 2 5 (6A1 pts)

NOTE: The equipment transmits at the maximum oupowter

Verdict: PASS

WireLess

Report No:
26877RET

Date: 2008-04-28

Page: 41 of 60

Annex A

FET45_00.DOC




AT4@

EDGE MODULATION
CHANNEL LOWEST

= Agilent
Mkrl §23.974 MHz
—-27.93 dBm

Ref 25 dBm #fAtten 40 dB

#Hvg
Log

10
B/
0ffst ki

16.7
dB

EOH

R

Start 823,800 MHz
#Res BH 3.3 kHz

Stop 824.208 MHz

VBH 3.3 kHz #Sween 2 5 (6B1 pts)

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST

4 Agilent
Mkrl 549.834 MHz
-26.16 dBm

Ref 23 dBm #ftten 40 dB

#Avy
Log

1@

dB/
Offst M\
16.7 L“I

dB

Start 348.808 MHz
#Res BH 3.3 kHz

Stop 850.088 MHz

VBH 3.3 kHz #Sweep 2 5 (6A1 pts)

NOTE: The equipment transmits at the maximum oupowter

Verdict: PASS
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WCDMA MODULATION
CHANNEL LOWEST
- Agilent

Ref 26 dBm

#Atten 20 dB

AT4@

Mkrl 824.080 MHz
—28.89 dBm

#Hvg
Log

19
dB/
0ffst

16.7
dB

Start 823,800 MHz
#Res BH 51 kHz

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST
4 Agilent

Ref 28 dBm

YEH 51 kHz

#fAtten 20 dB

Stop 625,000 MHz
#Sween 1 5 (6B1 pts)

Mirl 549.866 MHz
-139.82 dBm

#Avy
Log

19
dBs [

Offst
16.7
dB

e

Start 348.000 MHz
#Res BH 51 kHz

NOTE: The equipment transmits at the maximum oupowter

Verdict: PASS

YBH 51 kHz

Stop 856.088 MHz
#Sweep 1 5 (6A1 pts)
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HSUPA MODULATION
CHANNEL LOWEST

- Agilent

Mkrl 824600 MHz
Ref 28 dBm Atten 20 dB -19.59 dBm
#Hvg
Log
18

dB/ ]
Offst

ég.? f,r"”

Start 823.600 MHz Stop 625,000 MHz
#fles BH 51 kHz #JBH 51 kHz #Syeen 2 5 (BB pts)

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST

4 Agilent
Mkrl 849.600 MHz
Ref 28 dBm Atten 20 B -19.26 dBm
#Avy
Log
18
dBS
Offst =

ég.? “““«m\\

Start 348.000 MHz Stop 856.088 MHz
#Res BH 51 kHz #UBH 51 kHz #Sweep 2 5 (6A1 pts)

NOTE: The equipment transmits at the maximum oupowter

Verdict: PASS
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Radiated emissions

SPECIFICATION
§22.917

METHOD

The measurement was performed with the EUT insidareechoic chamber. The spectrum was
scanned from 30 MHz to at least the 10th harmohib@ highest frequency generated within
the equipment.

The EUT was placed on a 1 meter high non-condustamed at a 3 meter distance from the
measuring antenna for measurements below 1 GHatahdn distance for measurements above
1 GHz.

Detected emissions were maximized at each frequeycgtating the EUT and adjusting the
measuring antenna height and polarization. The maxi meter reading was recorded. The
radiated emissions were measured with peak detentbf MHz bandwidth.

Each detected emissions were substituted by thstiBitton method, in accordance with the
ANSI/TIA/EIA-603-C: 2004.

Measurement Limit

According to specification, the power of emissishall be attenuated below the transmitter
power (P) by a factor of at least 43 + 10 log (B) @ in watts.

At Po transmitting power, the specified minimuneattation becomes 43+10log (Po), and the
level in dBm relative Po becomes:

Po (dBm) — [43 + 10 log (Po in mwatts) - 30] = -dBm

RESULTS

GPRS MODULATION

1. CHANNEL: LOWEST

Frequency range 30 MHz-1000 MHz

No spurious signals were found in all the range.
Frequency range 1 GHz-12.75 GHz

No spurious signals were found in all the range.
2. CHANNEL: MIDDLE

Frequency range 30 MHz-1000 MHz
No spurious signals were found in all the range.
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Frequency range 1 GHz-12.75 GHz
No spurious signals were found in all the range.

3. CHANNEL: HIGHEST

Frequency range 30 MHz-1000 MHz

No spurious signals were found in all the range.
Frequency range 1 GHz-12.75 GHz

Carrier level (dBm) = 33.1

AT4@

WireLess

. ; Measurement
(MH?) Level (dBm) Polarization carrier (dBc) Uncertainty (dB)

1697.5839 -31.28 Horizontal 64.38 +4.0

2546.5282 -29.21 Horizontal 62.31 +4.0

EDGE MODULATION

1. CHANNEL: LOWEST

Frequency range 30 MHz-1000 MHz

No spurious signals were found in all the range.
Frequency range 1 GHz-12.75 GHz

No spurious signals were found in all the range.
2. CHANNEL: MIDDLE

Frequency range 30 MHz-1000 MHz

No spurious signals were found in all the range.
Frequency range 1 GHz-12.75 GHz

No spurious signals were found in all the range.
3. CHANNEL: HIGHEST

Frequency range 30 MHz-1000 MHz

No spurious signals were found in all the range.

Frequency range 1 GHz-12.75 GHz
No spurious signals were found in all the range.

WCDMA MODULATION

1. CHANNEL: LOWEST

Frequency range 30 MHz-1000 MHz

No spurious signals were found in all the range.

Frequency range 1 GHz-12.75 GHz
No spurious signals were found in all the range.
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2. CHANNEL: MIDDLE
Frequency range 30 MHz-1000 MHz

No spurious signals were found in all the range.

Frequency range 1 GHz-12.75 GHz

No spurious signals were found in all the range.

3. CHANNEL: HIGHEST
Frequency range 30 MHz-1000 MHz

No spurious signals were found in all the range.

Frequency range 1 GHz-12.75 GHz

No spurious signals were found in all the range.

HSUPA MODULATION
1. CHANNEL: LOWEST
Frequency range 30 MHz-1000 MHz

No spurious signals were found in all the range.

Frequency range 1 GHz-12.75 GHz

No spurious signals were found in all the range.

2. CHANNEL: MIDDLE
Frequency range 30 MHz-1000 MHz

No spurious signals were found in all the range.

Frequency range 1 GHz-12.75 GHz

No spurious signals were found in all the range.

3. CHANNEL: HIGHEST
Frequency range 30 MHz-1000 MHz

No spurious signals were found in all the range.

Frequency range 1 GHz-12.75 GHz

No spurious signals were found in all the range.

Verdict: PASS
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GPRS MODULATION
FREQUENCY RANGE 30 MHz-1000 MHz.
CHANNEL: LOWEST

PN REBW 1 MH=Z RF At 10 dB
N5 Rer vl VBW 1 MEZ
-5 dBm SWT 2 s Unit dBm
-10
-20
,A"WIF‘NA
-30
MM
_a0 L
/M"
-50
-60
-70
-80
-90
100
_105
Start 30 MH=Z 87 MEzZ/ Stop 1 GHz

Note: The peak above the limit is the carrier freey.
CHANNEL: MIDDLE

REW 1 MHz RF Att 10 dB
3 Ref Lvl VEW 1 MEZ
-5 dBm SWT 2 s Unit dBm
=10
=20
s AT ""“"MWM
M
—40| )
=50
—80|
—90
—100|
- Start 30 MHzZ 57 MHzZ/ Stcop 1 GHz
Note: The peak above the limit is the carrier freey.
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CHANNEL: HIGHEST

PN REBW 1 MH=Z RF At 10 dB
N5 Rer vl VBW 1 MEZ
-5 dBm SWT 2 s Unit dBm
-10
-z20
_30 ,LNU’WJW*Aykjwdh
- )
40 )JJ "
-50
-60
-70
-80
-90
-100
~108
Start 30 MHz 57 MEZ/ Stop 1 GHz

Note: The peak above the limit is the carrier freey.

FREQUENCY RANGE 1 GHz to 3 GHz.
CHANNEL: LOWEST

RBW 1 MHz
VBW 1 MHz

Ref 0 dBm Att 10 dB SWT 2 s
0
F-10
m D1 -13 Bm
1 P
-20
--30
A Mu%ﬁva~¢V¢MUMNWV““JV“J“NNMUAAMH‘“ﬂA
--40 A uquMb}“ R
by AN~
--50
--60
-70
-80
--90
=100
Start 1 GHz 200 MHz/ Stop 3 GHz
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CHANNEL: MIDDLE

Ref 0 dBm

Att

RBW 1 MHz
VBW 1 MHz
10 dB SWT 2 s

F-10

--20

--30

PEEWW ISV
ot/

--50

--60

=70

--80

--90

-100

Start 1 GHz

CHANNEL: HIGHEST

Ref 0 dBm

Att

200 MHz/

RBW 1 MHz
VBW 1 MHz
10 dB SWT 2 s

Stop 3 GHz

--10

Bm

L,

F-30

--50

--60

70

--80

[--90

-100

Start 1 GHz

200 MHz/

Stop 3 GHz
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FREQUENCY RANGE 3 GHz to 12.75 GHz.

RBW 1 MHz

VBW 1 MHz
Ref -5 dBm Att 20 dB SWT 2 s
F-10
D1 13 Bm

=20

--30
™Y
I MWMW%WM
MWWW
--50
|--60
--70
--80
--90
[--100
Start 3 GHz 975 MHz/ Stop 12.75 GHz
(This plot is valid for all three channels)
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EDGE MODULATION
FREQUENCY RANGE 30 MHz-1000 MHz.
CHANNEL: LOWEST

PN RBW 1 MHzZ RF Attt 10 dB
N5 Rer vl VBW 1 MEZ
-5 dBm SWT 2 s Unit dBm
-10
-20
JWM
. ot ™|
-40 W MMU
-50
-50
-70
-80
-90
100
_105
Start 30 MHz 57 MEZ/ Stop 1 GHz

Note: The peak above the limit is the carrier freey.
CHANNEL: MIDDLE

REW 1 MHz RF Att 10 dB
3 Ref Lvl VEW 1 MEZ
-5 dBm SWT 2 3 Unit dBra
=10
—Z0
an}”\l‘l‘”’
=30
-40 /_,MHWAM
MM
=50
— &0
—70|
—80
—100|
710:\Start 30 MHZ 57 MHEZ/ Stcop 1 GHz
Note: The peak above the limit is the carrier freey.
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CHANNEL: HIGHEST

RBW 1 MHz RF Att 10 dB
3 mef Lvl VEW 1 MEZ
-5 dBm SWT 2 = Unit dBm
-10
-z0
WMM
_3p WW.A
—-40 W .I.MN"W
-50
-50
-70
-80
-90
-100
~105
Start 30 MHZ 97 MHZ/ Stop 1 GHzZ

Note: The peak above the limit is the carrier freey.

FREQUENCY RANGE 1 GHz to 3 GHz.

@ RBW 1 MHz
VBW 1 MHz

Ref -5 dBm Att 10 dB SWT 2 s
-10
D1 1 Bn
=20
--30
WWWMW
MWWM ot
[--50
[--60
-70
--80
--90
[--100
Start 1 GHz 200 MHz/ Stop 3 GHz

(This plot is valid for all three channels)
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FREQUENCY RANGE 3 GHz to 12.75 GHz.

® RBW 1 MHz Marker 1 [Tl ]
VBW 1 MHz —-47.68 dBm

Ref -5 dBm Att 20 dB SWT 2 s 3.000000000 GHz

--10

D1 -13 q¢iBm

F-30

40 WWVW

[--60

-70

|--100

Start 3 GHz 975 MHz/ Stop 12.75 GHz

(This plot is valid for all three channels)
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WCDMA MODULATION
FREQUENCY RANGE 30 MHz-1000 MHz.
CHANNEL: LOWEST

PN REW 1 MHZ RF Att 10 dB
N5 Rer vl VBW 1 MEZ
-5 dBm SWT 2 s Unit dBm
-10
-20
L) by
e A
-40
-50
-0
-70
-80
-90
100
_10s
Start 30 MHz 57 MEZ/ Stop 1 GHz

Note: The peak above the limit is the carrier freey.
CHANNEL: MIDDLE

y REW 1 MHz RF Att 10 oB
3 Ref nvl VEW 1 MEZ
-5 dBm SWT 2 s Unit dBm
-zZ0 W
AW |
-30 MWL »..»NV\’\M
b
WWM
-50
-70
—-80
—-20
100
ios
Start 30 MHzZ 97 MHZ/ Stop 1 GHzZ
Note: The peak above the limit is the carrier freey.
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CHANNEL: HIGHEST

A RBW 1 MHz RF Att 10 dB
5 mef Lvl VBW 1 MEZ
-5 dBm SWT 2 3 Unit <Bm
-10
—z0
NANJJ,MJmPJ dmﬂvw*‘NWJ*J
~30 A/’“h’“uJ
o Al
0 r"'/.y
-60
-70
-80
—90
-100
_10s
Start 30 MHZ 57 MHEZ/ Stcop 1 GHz

Note: The peak above the limit is the carrier freey.

FREQUENCY RANGE 1 GHz to 3 GHz.

®

RBW 1 MHz
VBW 1 MHz

Ref -5 dBm Att 10 dB SWT 2 s
--10
D1 -13 diBm
20
[ wnmvvk’mA
L 40 \ pon s
Rk N i
--50
[--60
=70
F-80
-—-90
[-—-100
Start 1 GHz 200 MHz/ Stop 3 GHz

(This plot is valid for all three channels)
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FREQUENCY RANGE 3 GHz to 12.75 GHz.

® RBW 1 MHz
VBW 1 MHz

Ref -5 dBm Att 20 dB SWT 2 s
F-10
D1 13 Bm

=20

--30
Wkt
| meﬂ M“’“W’N‘M
W'\P‘“‘WW
|--60
--70
--80
--90
[--100
Start 3 GHz 975 MHz/ Stop 12.75 GHz
(This plot is valid for all three channels)
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HSUPA MODULATION
FREQUENCY RANGE 30 MHz-1000 MHz.
CHANNEL: LOWEST

RBW 1 MHz RF Att 10 dB
3 mef Lvl VEW 1 MEZ
-5 dBm SWT 2 = Unit dBm
-10
-zo0
10 uuM'V" W
-40 VJ/’M'V""‘/ M
-50
-0
-70
-80
-0
100
_10s
Start 30 MHZ 97 MHZ/ Stop 1 GHzZ

Note: The peak above the limit is the carrier freey.
CHANNEL: MIDDLE

A REW 1 MHz RF At 10 dB
3 Ref nvl VEW 1 MEZ
-5 dBm SWT 2 s Unit dBm
-zZ0
-30 L JM"""PJ
_w,,,,—»/""' ¥
e M
ot
-50
-70
—-80
—-20
100
ios
Start 30 MHzZ 97 MHZ/ Stop 1 GHzZ
Note: The peak above the limit is the carrier freey.
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CHANNEL: HIGHEST

o RBW 1 MHz RF Att 10 dB
N5 Rer vl VBW 1 MEZ
-5 dBm SWT 2 s Unit dBm
-10
-z20
o MMW
-40 WM
-50
-60
-70
-80
-90
-100
~108
Start 30 MHz 57 MEZ/ Stop 1 GHz

Note: The peak above the limit is the carrier frey.

FREQUENCY RANGE 1 GHz to 3 GHz.

® RBW 1 MHz
VBW 1 MHz

Ref -5 dBm Att 10 dB SWT 2 s
H-10
D1 -13 diBm
20
--30
NmMMAJ&JLUwuHVWquh,MnkNM¢W
.¢¢/Um*

--50

--60

-70

--80

—90

--100

Start 1 GHz 200 MHz/ Stop 3 GHz

(This plot is valid for all three channels)
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FREQUENCY RANGE 3 GHz to 12.75 GHz.

® RBW 1 MHz
VBW 1 MHz

Ref -5 dBm Att 20 dB SWT 2 s
--10
D1 -13 qiBm
--20
-30
L 40 Mwwﬂ%uw
o A s
--60
--70
--80
--90
--100
Start 3 GHz 975 MHz/ Stop 12.75 GHz

(This plot is valid for all three channels)
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ANNEX B
TEST RESULTS FOR FCC PART 24
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TEST CONDITIONS

Power supply (V):
Vhom= 5.0 Vdc
Vmax= Not declared

Vmin = Not declared

AT4@

WireLess

The subscripts nom, min and max indicates voltage ¢onditions (nominal, minimum and

maximum respectively, as declared by the applicant)

Type of power supply = DC Voltage from USB port

Type of antenna = Integral antenna

TEST FREQUENCIES:

GPRS AND EDGE MODULATION
Lowest channel (512): 1850.2 MHz
Middle channel (662): 1880.2 MHz
Highest channel (810): 1909.8 MHz

WCDMA AND HSUPA MODULATION
Lowest channel (9262): 1852.4 MHz
Middle channel (9400): 1880,0 MHz
Highest channel (9538): 1907,6 MHz
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RF Output Power (conducted and E.I.R.P.)
SPECIFICATION
§2.1046 and 24.232

Mobile/portable stations are limited to 2 Watts (@8m) Effective Isotropic Radiated
Power (E.l.R.P.) peak power.

METHOD

The conducted RF output power measurements were w@iathe RF output terminals of
the EUT using an attenuator, power splitter andctspm analyser. The EUT was
controlled via the Universal Radio Communicatiostée R&S CMU200 (for modulations

GPRS, EDGE and WCDMA) selecting maximum transmisgpower of the EUT and

different modes of modulation. For modulation HSUfP& Wireless Communication Test
Set Agilent 8960 was used

For radiated measurements the EUT was placed am &igjh non-conductive stand inside
an anechoic chamber. The measuring antenna wagdplac 1 m distance and the
maximum field strength was measured for the thrempels. The EUT was controlled via
the Universal Radio Communication tester R&S CMUBO@he Wireless Communication
Test Set Agilent 8960 selecting maximum transmisgower of the EUT and different
modes of modulation.

The Effective Radiated Power (E.I.R.P.) is obtaifgdusing the Substitution Method
according to ANSI/TIA/EIA-603-C: 2004.

RESULTS

MAXIMUM OUTPUT POWER (CONDUCTED). See plots in nepages.

GPRS MODULATION

Channel Lowest Middle Highest
Maximum peak power (dBm) 30.17 29.83 29.63
Maximum peak power (W) 1.04 0.96 0.92

Measurement uncertainty (dB) +0.5

EDGE MODULATION

Channel Lowest Middle Highest
Maximum peak power (dBm) 28.97 28.88 28.60
Maximum peak power (W) 0.79 0.77 0.72
Measurement uncertainty (dB) +0.5
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WCDMA MODULATION
Channel Lowest Middle Highest
Maximum peak power (dBm) 25.11 24.99 24.41
Maximum peak power (W) 0.32 0.32 0.28
Measurement uncertainty (dB) +0.5
HSUPA MODULATION
Channel Lowest Middle Highest
Maximum peak power (dBm) 26.38 26.02 25.53
Maximum peak power (W) 0.43 0.40 0.36
Measurement uncertainty (dB) +0.5
MAXIMUM EFFECTIVE ISOTROPIC RADIATED POWER E.I.R.HRADIATED).
GPRS MODULATION
Channel Lowest Middle Highest
Maximum peak power (dBm) 29.11 28.6 28.0
Maximum peak power (W) 0.81 0.72 0.63
Measurement uncertainty (dB) +3.8
RBW=1 MHz VBW = 3 MHz
EDGE MODULATION
Channel Lowest Middle Highest
Maximum peak power (dBm) 29.9 29.7 28.8
Maximum peak power (W) 0.98 0.93 0.76
Measurement uncertainty (dB) +3.8
RBW=1 MHz VBW = 3 MHz
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WCDMA MODULATION
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Channel Lowest Middle Highest
Maximum peak power (dBm) 25 25.1 24.2
Maximum peak power (W) 0.32 0.32 0.26
Measurement uncertainty (dB) +3.8
RBW= 10 MHz VBW =10 MHz
HSUPA MODULATION
Channel Lowest Middle Highest
Maximum peak power (dBm) 25.1 24.9 24.3
Maximum peak power (W) 0.32 0.31 0.27
Measurement uncertainty (dB) +3.8
RBW= 10 MHz VBW =10 MHz
Verdict: PASS
Report No: Page: 6 of 63
26877RET
Annex B
Date: 2008-04-28

FET45_00.DOC




AT4@

WireLess

PEAK OUTPUT POWER (CONDUCTED).

GPRS MODULATION
Lowest Channel.

® REW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 30.17 dBm

Ref 32 dBm Att 30 dB 1 SWT 2.5 ms 1.850148718 GHz

=30 £ t T7dB

20

10

--50

--60

Center 1.8502 GHz 800 kHz/ Span 8 MHz

Middle Channel.

® REW 1 MHz Marker 1 [T1 ]
VEBW 3 MHz 29.83 dBm

Ref 32 dBm Att 30 dB SWT 2.5 ms 1.880135897 GHz

[

=30 ffget T aB

-20

=y
]

-10

H-10

F-20

--30

--50

--60

Center 1.8802 GHz 800 kHz/ Span 8 MHz

Report No: Page: 7 of 63
26877RET

Annex B
Date: 2008-04-28

FET45_00.DOC




AT4@

WireLess

Highest Channel.

® REW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 29.63 dBm
77

Ref 32 dBm Att 30 dB SWT 2.5 ms 1.9097230

=30 £ t T7aB

20

=3
]

-10

--10

F-20

--30

--50

--60

Center 1.9098 GHz 800 kHz/ Span 8 MHz

EDGE MODULATION
Lowest Channel.

® REW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 28.97 dBm

Ref 32 dBm Att 30 dB SWT 2.5 ms 1.850200000 GHz

N

=30 ffget T aB

-20

=y
]

-10

H-10

F-20

--30

--50

--60

Center 1.8502 GHz 800 kHz/ Span 8 MHz

Report No: Page: 8 of 63
26877RET

Annex B

Date: 2008-04-28

FET45_00.DOC




AT4@

WireLess

Middle Channel.

® REW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 88

Ref 32 dBm Att 30 dB SWT 2.5 ms

20

-10

F-20

--30

--50

--60

Center 1.8802 GHz 800 kHz/ Span 8 MHz

Highest Channel.

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 28.60 dBm

Ref 32 dBm ALt 30 dB SWT 2.5 ms 1.909825641 GHz

30 £f t TR

[-20

-10

--50

[--60

Center 1.9098 GHz 800 kHz/ Span 8 MHz
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WCDMA MODULATION

Lowest Channel.

® RBW 10 MHz Marker 1 [T1 ]
VBW 10 MHz 25.11 dBm

Ref 30 dBm Att 25 dB SWT 2.5 ms 1.851470513 GHz

30 Offset 17 |dB 1

20

10

--10

-20

--30

F-40

--50

-60

=70

Center 1.8524 GHz 2 MHz/ Span 20 MHz

Middle Channel.

® RBW 10 MHz Marker 1 [T1 ]
VBW 10 MHz 24.99 dBm

Ref 30 dBm Att 25 dB SWT 2.5 ms 1.878910256 GHz

30 Offsget 17 |dB

a4

20

10

—-10

[-—-20

--30

-50

F-60

=70

Center 1.88 GHz 2 MHz/ span 20 MHz
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Highest Channel.

® RBW 10 MHz Marker 1 [T1 ]
VBW 10 MHz 24.41 dBm

Ref 30 dBm Att 25 dB SWT 2.5 ms 1.906766667 GHz

30 Offsget 17 |dB

4

20

L,

--20

--30

--40

--50

=70

Center 1.9076 GHz 2 MHz/ Span 20 MHz

HSUPA MODULATION
Lowest Channel.

® RBW 10 MHz Marker 1 [T1 ]
VBW 10 MHz 26.38 dBm

Ref 30 dBm Att 25 dB SWT 2.5 ms .851887179 GHz

30 Offget 17 |dB v

20
L,

-50

=70

Center 1.8524 GHz 2 MHz/ Span 20 MHz
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Middle Channel.

® RBW 10 MHz Marker 1 [T1 ]
VBW 10 MHz 26.02 dBm

Ref 30 dBm Att 25 dB SWT 2.5 ms .879006410 GHz

30 Offget 17 |dB

20 \\\
L,

o

--10

- H

--20

--30

-50

Center 1.88 GHz 2 MHz/ Span 20 MHz

Highest Channel.

® RBW 10 MHz Marker 1 [T1 ]
VBW 10 MHz 3

Ref 30 dBm ALt 25 dB SWT 2.5 ms .90

30 Offget 17 |dB -

20
L,

[

--10

--20

--30

-50

Center 1.9076 GHz 2 MHz/ Span 20 MHz

Report No: Page: 12 of 63
26877RET

Annex B
Date: 2008-04-28

FET45_00.DOC




AT4@

) o WireLess
Modulation Characteristics

SPECIFICATION
§2.1047

METHOD

The EUT operates with GPRS (GMSK), EDGE (8-PSK) &@GDMA/HSUPA(QPSK)
modes, in which the information is digitised anded into a bit stream.

RESULTS
The following plot shows the modulation schemethaEUT.

GPRS MODULATION

® RBW 100 kHz Marker 1 [T1 ]
VBW 100 kHz 29.36 dBm

Ref 40 dBm Att 40 dB SWT 300 us 34.134615 us

40 Offsget 17 |dB

-60

Center 1.8802 GHz 30 us/
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EDGE MODULATION

® RBW 100 kHz Marker 1 [T1 ]
VBW 100 kHz 27.39 dBm

Ref 32 dBm Att 30 dB SWT 300 us 137.019231 us

=30 ffget T aB

AN ANIaa Y

J VY WY
T y

H-10

F-20

) )
My

Center 1.8802 GHz 30 us/

— |

WCDMA MODULATION

® RBW 100 kHz Marker 1 [T1 ]
VBW 100 kHz 13.18 dBm

Ref 30 dBm Att 25 dB SWT 300 us 4.807692 us

30 Offsget 17 |dB

20

KA PSRN M AW T\

F-10

--20

--30

--50

--60

-70

Center 1.88 GHz 30 us/
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HSUPA MODULATION

® RBW 100 KkHz Marker 1 [Tl ]
VBW 100 kHz 12.40 dBm

Ref 30 dBm ALt 25 dB SWT 300 nus 82.692308 us

30 Offget 17 |dB

20
.
L,

[\ a

NVAAAM LA VA

=70

Center 1.88 GHz 30 ps/
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Frequency Stability

SPECIFICATION
§2.1055 and 24.235

METHOD

The frequency tolerance measurements over temperauiations were made over the
temperature range of —30°C to +50°C. The EUT wasepl inside a climatic chamber and
the temperature was raised hourly in 10°C steps #80°C up to +50°C.

The EUT was set in “call mode” in the middle channeing the Universal Radio
Communication tester R&S CMU200 (for modulations R® EDGE and

WCDMA/HSUPA) and the maximum frequency error wasagwed using the frequency
meter of CMU200.

RESULTS

Frequency stability over temperature variations.

GPRS MODULATION

Temperature (°C) | Frequency Error (Hz) | Frequency Error (ppm) | Frequency Error (%)
+50 -90 -0,0479 -0,00000479
+40 -48 -0,0255 -0,00000255
+30 -106 -0,0564 -0,00000564
+20 81 0,0431 0,00000431
+10 75 0,0399 0,00000399
0 76 0,0404 0,00000404
-10 -42 -0,0223 -0,00000223
-20 -47 -0,0250 -0,00000250
-30 -63 -0,0335 -0,00000335
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EDGE MODULATION

Temperature (°C) | Frequency Error (Hz) | Frequency Error (ppm) | Frequency Error (%)

+50 -55 -0,0293 -0,00000293
+40 -50 -0,0266 -0,00000266
+30 84 0,0447 0,00000447
+20 87 0,0463 0,00000463
+10 61 0,0324 0,00000324

0 57 0,0303 0,00000303
-10 23 0,0122 0,00000122
-20 -33 -0,0176 -0,00000176
-30 -44 -0,0234 -0,00000234

WCDMA/HSUPA MODULATION (measured in WCDMA mode)

Temperature (°C) | Frequency Error (Hz) | Frequency Error (ppm) | Frequency Error (%)
+50 -86 -0,0457 -0,00000457
+40 65 0,0346 0,00000346
+30 -83 -0,0441 -0,00000441
+20 67 0,0356 0,00000356
+10 70 0,0372 0,00000372
0 -51 -0,0271 -0,00000271
-10 -48 -0,0255 -0,00000255
-20 40 0,0213 0,00000213
-30 46 0,0245 0,00000245
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Occupied Bandwidth

SPECIFICATION
§2.1049

METHOD

The EUT was configured to transmit a modulatedieasignal. An IF bandwidth of 3 kHz
was used to determined the occupied bandwidtheofribdulated emission for GPRS and
EDGE modulation and 50 kHz for WCDMA and HSUPA miadion.

RESULTS

GPRS MODULATION

Channel Lowest Middle Highest

99% Occupied bandwidth (kHz) 280.4 275.6 272.4

-26 dBc bandwidth (kHz) 320.5 323.7 314.1
Measurement uncertainty (kHz) <+6.5

EDGE MODULATION

Channel Lowest Middle Highest

99% Occupied bandwidth (kHz) 283.7 283.6 280.4

-26 dBc bandwidth (kHz) 315.7 323.7 314.1
Measurement uncertainty (kHz) <+6.5

WCDMA MODULATION

Channel Lowest Middle Highest
99% Occupied bandwidth (kHz) 4653.8 4666.7 4641.0
-26 dBc bandwidth (kHz) 4807.7 4794.9 4807.7
Measurement uncertainty (kHz) <52
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HSUPA MODULATION
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Channel Lowest Middle Highest
99% Occupied bandwidth (kHz) 4653.8 4679.5 4679.5
-26 dBc bandwidth (kHz) 4846.2 4871.8 4871.8
Measurement uncertainty (kHz) <52
99% OCCUPIED BANDWIDTH
GPRS MODULATION
Lowest Channel
® RBW 3 kHz Delta 1 [Tl ]
Offsget 17 |dB AMWWJ] Markgr 1 [T1]]

R Y

D1 3.17|dBm

Center 1.8502 GHz

100 kHz/

Span 1 MHz
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Middle Channel

RBW 3 kHz
VBW 3 kHz

Delta 1 [T1 ]
0.32 dB

Ref 25 dBm ALt 20 dB SWT 190 ms 275.641025654 kHz
Offget 17 |dB Markgr 1 [T1|]
Lo LT —
jffw %\L 1.880063782 GHz
[-10 A ¢
;,/ ﬂ\i
D1 2.4 Br

o " d \

-30 M

I--50

--60

--70

Center 1.8802 GHz 100 kHz/ Span 1 MHz

Highest Channel

RBW 3 kHz
VBW 3 kHz

Delta 1 [Tl ]
0.69 dB

Ref 25 dBm ALt 20 dB SWT 190 ms 272.435897442 kHz
Offget 17 |dB Markgr 1 [T1|]

L N .IJL Wb |

20 s T dBm
20 M R
[vIEW 1, \\1

D1 3.35|dBm 'y

Lo // “«L\

[—10 L\kA

30 L

--40

'y

;

50

60

~—70

Center

1.9098 GHz

100 kHz/

Span 1 MHz
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EDGE MODULATION
Lowest Channel

® RBW 3 kHz
VBW 3 kHz

Ref 25 dBm Att 30 dB SWT 190 ms

Delta

>8

1 [T1 ]
-0.26 dB
3.653846167 kHz

Offget 17 |dB

Markdr

1orT1|)

N

3
1.85005%372 GHz

=g

=l /] Y

DT =054 <dBm / \
--10

--20 ﬂ//
--30 o

F-60

-70

Center 1.8502 GHz 100 kHz/

Middle Channel

® RBW 3 kHz
VBW 3 kHz

Ref 25 dBm Att 30 dB SWT 190 ms

Span 1 MHz

Delta 1 [T1 ]

28

-0.25 dB

3.653846168 kHz

Offget 17 |dB

Marksg

r 1 [T1]]

2T,

=1.64 dBm

1.880058974 GHz

; s N,

D1 -1.7|dBm b 4 \

--20 /
--30

MMIJ‘

=70

Center 1.8802 GHz 100 kHz/

Span 1 MHz
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Highest Channel

Ref 25 dBm Att 30 dB
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RBW 3 kHz Delta 1 [T1 ]
VBW 3 kHz -0.51 dB

SWT 190 ms 280.448717957 KkHz

Offget 17 |dB

Markdr 1 [T1]]

T-55 BIT

1.909660577 GHz

=

VJ/

My

— DI -0.8F dBm //

H-70

Center 1.9098 GHz

WCDMA MODULATION
Lowest Channel

Ref 25 dBm Att 25 dB

100 kHz/

Span 1 MHz

RBW 50 kHz Delta 1 [T1 ]
VBW 50 KkHz -0.86
6

SWT 10 ms 4.653846 MHz

Markdr 1 [T1]]

T75 dBm

=
@
Il
o
o
©
)
o

8 GHz

WWN

-0
D1 -5.0 inBm
F-10

F-30

-—40

--50

--60

H-70

Center 1.8524 GHz

800 kHz/

Span 8 MHz
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Middle Channel

® RBW 50 kHz Delta 1 [T1 ]
VBW 50 kHz 0.18 dB

Ref 25 dBm Att 25 dB SWT 10 ms 4.666666667 MHzZ

Offget 17 |dB Markdr 1 [T1
[-20 = e =211

ez o hf}daxf«u”ukﬁuﬂJVA»AJvﬂf”Vv/LVwa\annvL\ﬁ
// \\
o
D1 —%.4f’ﬂpm \1
--10

1.8 664667 GHz

[--30

--40

F-50

[-—-60

--70

Center 1.88 GHz 800 kHz/ Span 8 MHz

Highest Channel

® RBW 50 kHz Delta 1 [T1 ]
VBW 50 kHz 0.27 dB

Ref 25 dBm Att 25 dB SWT 10 ms 4.641025641 MHz

Offget 17 |dB Markegr 1 [T1|]

-20

BT

1.905264667 GHz

A A Ty e T

D1 -5.777 dBm \.A\
--10

L ontr? NN

--50

--60

I--70

Center 1.9076 GHz 800 kHz/ Span 8 MHz
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HSUPA MODULATI
Lowest Channel

ON

® RBW 50 kHz Delta 1 [T1 ]
VBW 50 kHz 0.13 de
Ref 20 dBm Att 25 dB SWT 10 ms 4.653846154 MHz
20 Offfet 17 |dB [T e
~4.33 dBm
10 AT Mo A LA Ay .850094308 GHz
s
Lo \\
DL -56.5 ;ijm

F-10
20 I}‘v/ \l“ﬂl'\.“u ot
o A LT
F-30
-40
F-s0
I--60
F-70

-80

Center 1.8524 GHz 800 kHz/ Span 8 MHz

Middle Channel

® RBW 50 kHz Delta 1 [T1 ]
VBW 50 kHz 0.80 dB
Ref 20 dBm Att 25 dB SWT 10 ms 4.679487179 MHz
20 Offget 17 |dB Markdr 1 (Tl
-7.90 dBm
L0 i M oMM AN AR A Ay 877653846 GHz
Lo L\
D1 —7.cuiC3n

F-10
20 qu,hu,J T
-30
--40
F-50
--60
F-70

-80

Center 1.88 GHz 800 kHz/ Span 8 MHz
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Highest Channel

-26 dBc BANDWIDTH
GPRS MODULATION
Lowest Channel

RBW 50 kHz Delta 1 [T1
VBW 50 kHz 0.02 dB
Ref 20 dBm Att 25 dB SWT 10 ms 4.679487179 MHz
20 Offsget 17 |dB Markgr 1 [T1
-71.66 dBm
1o AN VARV (G TR Ao J ) 1.905253846 GHz
i \'\
D1 -7.27Y dBm *
~—-10
WNW M¢m -
W
[--30
—-40
-50
--60
--70
-80
Center 1.9076 GHz 800 kHz/ Span 8 MHz
RBW 3 kHz Delta 1 [T1 ]
VBW 3 kHz 0.10 dB
Ref 25 dBm Att 20 dB SWT 190 ms 320.512820519 kHz
Offget 17 |dB Markgr 1 [T1
oo A
s Md =9z OB
‘rf/du v\ 1.85003§141 GHz
. 1l |
b1 -2.8} apm /'/ 1\
--10

Val

--30

N

--60

=70

Center 1.8502 GHz

100 kHz/

Span 1 MHz
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Middle Channel
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RBW 3 kHz
VBW 3 kHz
SWT 190 ms

V1

20

o 45t
f’ww M\/\L 1.880038141 GHz

D1 -3.6

dBm

--10

F-20

--30

I--40

A
i

F-50

--60

=70

Center 1.8802 GHz 100 kHz/ Span 1 MHz
Highest Channel
® REW 3 kHz Delta 1 [T1 ]
VBW 3 kHz -0.29 dB
Ref 25 dBm Att 20 dB SWT 190 ms 314.102564110 kHz
offgset 17 |dB Markdr 1 [T1
20 IAA)L. W 4 e e
HANV, Uum\“ 1.909644551 GHz
1o M g
/ i,
Lo 1
D1 -2.6% dBm /jﬂ ‘,\\
J \u
. /Jvfy\rw ‘/"\\\%
L 50 1

AN

H-70

Center 1.9098 GHz

100 kHz/ Span 1 MHz
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EDGE MODULATION
Lowest Channel

@ RBW 3 kHz Delta 1 [T1 ]
VBW 3 kHz -0.15 dB

Ref 25 dBm Att 30 dB SWT 190 ms 315.705128220 kHz

Offget 17 |dB Markgr 1 [T1
20 Sk TRAER et
WMNA/‘\.\\ 1.850041346 GHz

1o

/).f \\\
[0
;/ \6
D1 -6.52 dBm

M“"“/ \*«A
Y "

F-60

--70

Center 1.8502 GHz 100 kHz/ Span 1 MHz

Middle Channel

® RBW 3 kHz Delta 1 [T1 ]
VBW 3 kHz 1.14 dB

Ref 25 dBm Att 30 dB SWT 190 ms 323.717948731 kHz

Offget 17 |dB Markgr 1 [T1]]
[F20 =4 OS5 B

) )
/ .

--60

=70

Center 1.8802 GHz 100 kHz/ Span 1 MHz
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Highest Channel

® RBW 3 kHz Delta 1 [T1 ]
VBW 3 kHz -0.23 dB

Ref 25 dBm Att 30 dB SWT 190 ms 314.102564111 kHz

Offget 17 |dB Markegr 1 [T1|]

WM\'\‘“ l.f\(fCL‘)—:f GIIV:

BEX [0 U
/ Y,

|0

1 1

D1 -6.83 dBm
| .o A(ﬂfﬁ/"‘»"l‘ln\, !
-30 v W
M My

--60

I--70

Center 1.9098 GHz 100 kHz/ Span 1 MHz

WCDMA MODULATION
Lowest Channel

® RBW 50 kHz Delta 1 [T1 ]
VBW 50 kHz 0.04 dB

Ref 25 dBm Att 25 dB SWT 10 ms 4.807692308 MHz
offget 17 |dB Markdr 1 [T1
20 =6 —dEm
L en 1.850003564 GHz
Lt A AV W
o s
/ \\,\
o
// :
=10 DT —I1- IEm
» M \"\/\w
-30
-40
-50
--60
-70
Center 1.8524 GHz 800 kHz/ Span 8 MHz
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Middle Channel

@ RBW 50 kHz Delta 1 [Tl
VBW 50 kHz 0

]
[o
Ref 25 dBm Att 25 dB SWT 10 ms 4.7948717

.07 dB
95 MHz
Offget 17 |dB Markdr 1 [T1|]
20 oo —Em

F-10

D1 -11.41 dBm

--50

I--60

70

Center 1.88 GHz 800 kHz/ Span 8 MHz

Highest Channel

® REW 50 kHz Delta 1 [T1 ]
VBW 50 kHz -0.25 dB

Ref 25 dBm Att 25 dB SWT 10 ms

Offget 17 |dB Markdr 1 [T1]]
20 L

1.90518

L, I e R T T e
// \\t

F-10

D1 -11.Y7 dBm
-20 /\/MIJ L\
W AU

[-—-40

--50

[--60

=70

Center 1.9076 GHz 800 kHz/ Span 8 MHz
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HSUPA MODULATION
Lowest Channel

® RBW 50 KkHz Delta 1 [T1 ]
VBW 50 kHz 0.42 dB
Ref 20 dBm Att 25 dB SWT 10 ms 4.846153846 MHz
20 Offfet 17]dB Markdr 1 [T1]J
-14.56 dBm
ot 2 u ALY, 1.849989744 GHz

10
&= |,

[--10

D1 —u}4 aBm
(e k’!‘\»\lu stk

=30

[--50

=70

-80

Center 1.8524 GHz 800 kHz/

Middle Channel

Span 8 MHz

® RBW 50 kHz Delta 1 [T1 ]
VBW 50 kHz 0.44 dB
Ref 20 dBm Att 25 dB SWT 10 ms 4.871794872 MHz
20 offget 17 |dB Markdr 1 (Tl
13.45 dim
L0 i M oMM AN AR A Ay .877564103 GHz
Lo //
-10 4 B
D1 -13.98 dBm

20 T
--30
I--40
--50
I--60
-70

-80

Center 1.88 GHz 800 kHz/ Span 8 MHz
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Highest Channel

® RBW 50 kHz Delta 1 [T1 ]
VBW 50 kHz -0.71 dB

o
Ref 20 dBm Att 25 dB SWT 10 ms 4.871794872 MHz
20 Offfet 17 ]|dB Markdr 1 [T1
13.55 dBm
1o AW AP M i e el 1.905151282 cHz
1 K}
=
| /f \\
l-10 e -
;E&ﬁih}fﬁ N
N A ol
w
-30
|--40
l--50
|--60
-70
-80
Center 1.9076 GHz 800 kHz/ Span 8 MHz
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SpUI’IOUS emissions at antenna terminals

SPECIFICATION
§2.1051 and §24.238

METHOD

The EUT RF output connector was connected to antispe analyser using an 50 ohm
attenuator and the resolution bandwidth of the tspetanalyser was set to 1 MHz. The
spectrum was investigated from 30 MHz to 20 GHz.

The reading of the spectrum analyser is correctéiu tve attenuation loss of connection
between output terminal of EUT and input of thectpen analyser.

Measurement Limit

According to specification, the power of emissishall be attenuated below the transmitter
power (P) by a factor of at least 43 + 10 log (B) @ in watts.

At Po transmitting power, the specified minimuneattation becomes 43+10log (Po), and the
level in dBm relative Po becomes:

Po (dBm) — [43 + 10 log (Po in mwatts) - 30] = -dBm

RESULTS (see plots in next pages)

GPRS MODULATION

1. CHANNEL: LOWEST
No spurious signals were found in all the range.

2. CHANNEL: MIDDLE
No spurious signals were found in all the range.
3. CHANNEL: HIGHEST

No spurious signals were found in all the range.

EDGE MODULATION

1. CHANNEL: LOWEST
No spurious signals were found in all the range.

2. CHANNEL: MIDDLE
No spurious signals were found in all the range.
3. CHANNEL: HIGHEST

No spurious signals were found in all the range.
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WCDMA MODULATION
1. CHANNEL: LOWEST

No spurious signals were found in all the range.

2. CHANNEL: MIDDLE

No spurious signals were found in all the range.

3. CHANNEL: HIGHEST

No spurious signals were found in all the range.

HSUPA MODULATION
1. CHANNEL: LOWEST

No spurious signals were found in all the range.

2. CHANNEL: MIDDLE

No spurious signals were found in all the range.

3. CHANNEL: HIGHEST

No spurious signals were found in all the range.

Verdict: PASS
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GPRS MODULATION
1. CHANNEL: LOWEST

® REW 1 MHzZ
VBW 1 MHz

Ref 30 dBm Att 30 dB SWT 2 =

30 Offijset 17 |dB

20

10

=70

Start 30 MHz 1.997 GHz/ Stop 20 GHz

Note: The peak above the limit is the carrier freagy.

2. CHANNEL: MIDDLE

® REW 1 MHzZ
VBW 1 MHz

Ref 30 dBm Att 30 dB SWT 2 =

30 Offlgset 17 |dB

20

10

=70

Start 30 MHz 1.997 GHz/ Stop 20 GHz

Note: The peak above the limit is the carrier freapy.
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3. CHANNEL: HIGHEST

® REW 1 MHzZ
VBW 1 MHz

Ref 30 dBm Attt 30 dB SWT 2 s
30 Offlget 17 |dB
20
10
[0
-10
1 -1 diBm
20
- A M
MMMW A A A g b A
--50
[--60
-70
Start 30 MHz 1.997 GHz/ Stop 20 GHz

Note: The peak above the limit is the carrier freagy.

EDGE MODULATION
1. CHANNEL: LOWEST

® REW 1 MHzZ
VBW 1 MHz

Ref 30 dBm Attt 30 dB SWT 2 s
30 Offfget 17 |dB
20
10
[0
-10
1 -1 diBm
20
-30
MMMMWWMWWW
lawggtiar”
--50
[--60
-70
Start 30 MHz 1.997 GHz/ Stop 20 GHz

Note: The peak above the limit is the carrier freapy.
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2. CHANNEL: MIDDLE

® RBW 1 MHz
VBW 1 MHz

Ref 30 dBm Att 30 dB SWT 2 s

30 Offlget 17 |dB

20

y

0

-10
D1 -13 Bm

--20

-30
meWWWWWW

W

--50

[-—-60

=70

Start 30 MHz 1.997 GHz/ Stop 20 GHz

Note: The peak above the limit is the carrier freagy.
3. CHANNEL: HIGHEST

® REW 1 MHzZ
VBW 1 MHz

Ref 30 dBm Attt 30 dB SWT 2 s
30 Offlget 17 |dB
20
10
[0
-10
1 -1 diBm

-20
-30

MWMWWMWVWWW
I
--50
[--60
-70
Start 30 MHz 1.997 GHz/ Stop 20 GHz

Note: The peak above the limit is the carrier freagy.
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WCDMA MODULATION
1. CHANNEL: LOWEST

® REW 1 MHzZ
VBW 1 MHz

Ref 30 dBm Att 25 dB SWT 2 =

30 Offget 17 |dB

20

10

A s AR A A A AR A

=70

Start 30 MHz 1.997 GHz/ Stop 20 GHz

Note: The peak above the limit is the carrier freagy.

2. CHANNEL: MIDDLE

® REW 1 MHzZ
VBW 1 MHz

Ref 30 dBm Att 25 dB SWT 2 =

30 Offget 17 |dB

20

10

=70

Start 30 MHz 1.997 GHz/ Stop 20 GHz

Note: The peak above the limit is the carrier freapy.
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3. CHANNEL: HIGHEST
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® RBW 1 MHz
VBW 1 MHz
Ref 30 dBm Att 25 dB SWT 2 s
30 Offsget 17 |dB
20
10
o
I--10
1 -1 dBm
-20
--30
At A b AN
| N NNMfLfhhmﬂbhnm»Jr\ﬁkywu/kvy“¢Jk,»uﬂ\wf\y/“
WL v
--50
I--60
-70

Start 30 MHz

1.997 GHz/ Stop 20 GHz

Note: The peak above the limit is the carrier freagy.

HSUPA MODULATION
1. CHANNEL: LOWEST

® REW 1 MHzZ
VBW 1 MHZ
Ref 30 dBm Attt 25 dB SWT 2 s
30 Offfet 17 ]dB
20
X
viev]
10
o
I-10
1 -13 dBm
-20
30
’\/*vuﬂmuﬁm/kuwwhuhﬂAvyw/\,Mﬂ”hu/tﬂ*vfkﬂtfthMvaﬂw"wf“1ﬁﬂj*uAu
| N
50
60
-70

Start 30 MHz

1.997 GHz/ Stop 20 GHz

Note: The peak above the limit is the carrier freapy.

Report No:
26877RET

Date: 2008-04-28

Page: 38 of 63

Annex B

FET45_00.DOC




AT4@

WireLess

2. CHANNEL: MIDDLE

® REW 1 MHzZ
VBW 1 MHz

Ref 30 dBm Attt 25 dB SWT 2 s
30 Offsget 17 |dB
20
X
vew]
10
o
l-10
1 -1 diBm
20
-30
| _ ’ uﬂAf\’4”"h-wuh4#““A’uw4~ﬂ~vl«~ﬂkﬁ/xy%knﬁ\1$“ﬁ“”””h\/\u
-s0
60
-70
Start 30 MHz 1.997 GHz/ Stop 20 GHz

Note: The peak above the limit is the carrier freagy.

3. CHANNEL: HIGHEST

® REW 1 MHzZ
VBW 1 MHz

Ref 30 dBm Att 25 dB SWT 2 =

30 Offget 17 |dB

20

10

-50

=70

Start 30 MHz 1.997 GHz/ Stop 20 GHz

Note: The peak above the limit is the carrier freagy.
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Spurious emissions at antenna terminals at Block Hyes

SPECIFICATION
§2.1051 and §24.238

METHOD

As indicated in FCC part 24, in the 1 MHz bands edmately outside and adjacent to the
frequency block a resolution bandwidth of at leas® percent of the emission bandwidth
of the fundamental emission of the transmitter lb@yemployed. A resolution bandwidth
of 3.3 kHz was used for GPRS and EDGE modulatians, 51 kHz for WCDMA and
HSUPA modulations.

Measurement Limit

According to specification, the power of emissishall be attenuated below the transmitter
power (P) by a factor of at least 43 + 10 log (B) @ in watts.

At Po transmitting power, the specified minimuneattation becomes 43+10log (Po), and the
level in dBm relative Po becomes:

Po (dBm) — [43 + 10 log (Po in mwatts) - 30] = -dBm

RESULTS (see plots in next pages)

Measurement uncertainty = +1.57 dB.
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GPRS MODULATION
CHANNEL LOWEST
# Agilent

Ref 25 dBm

#Atten 30 dB

AT4@

Mkrl 1.849 988 GHz
—28.58 dBm

#Hvg
Log

19
dB/
0ffst

o

o]

e

Start 1.849 009 GHz"
#Res BH 3.3 kHz

VEW 3.3 kHz

Stop 1.856 200 GHz
#Sween 2 5 (6B1 pts)

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST
4 Agilent

Ref 23 dBm

#fAtten 30 dB

Mkrl 1.918 822 GHz
-21.84 dBm

#Avy
Log

1@

i

dB/ M
0ffst
7

Mw b

I

Start 1.989 808 GHz
#Res BH 3.3 kHz

WBW 3.3 kHz

Stop 1.911 886 GHz
#Sweep 2 5 (6A1 pts)

NOTE: The equipment transmits at the maximum oupowter

Verdict: PASS

WireLess
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EDGE MODULATION
CHANNEL LOWEST
# Agilent

Ref 25 dBm

#Atten 30 dB

AT4@

Mkrl 1.849 934 GHz
—-22.98 dBm

#Hvg
Log

19
dB/
0ffst

W

/”)'

W»\WW

Start 1,849 800 GHz
#Res BH 3.3 kHz

VEW 3.3 kHz

Stop 1.856 200 GHz
#Sween 2 5 (6B1 pts)

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST
4 Agilent

Ref 23 dBm

#fAtten 30 dB

Mkrl 1.918 886 GHz
-27.91 dBm

#Avy
Log

1@

dB/
Offst faEk

T,

“L'WW’NM\,‘.,

A b

Start 1.989 808 GHz
#Res BH 3.3 kHz

WBW 3.3 kHz

Stop 1.911 886 GHz
#Sweep 2 5 (6A1 pts)

NOTE: The equipment transmits at the maximum oupowter

Verdict: PASS

WireLess
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WCDMA MODULATION
CHANNEL LOWEST

- Agilent

Mkrl 1.85@ 606 GHz
Ref 28 dBm #Atten 26 dB -19.98 dBm
#Hvg
Log
18

dB/ R A

0ffst ]

Start 1.849 000 GHz Stop 1.851 006 GHz
#fles BH 51 kHz YEH 51 kHz #Syeep 1 5 (BB pts)

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST

4 Agilent
Mkrl 1.91@ 600 GHz
Ref 28 dBm #Atten 26 dB -20.25 dBm
#Avy
Log
18

B/ ]
Offst —

; —

Start 1.989 008 GHz Stop 1.911 886 GHz
#Res BH 51 kHz VBH 51 kH=z #Sweep 1 5 (6A1 pts)

NOTE: The equipment transmits at the maximum oupowter

Verdict: PASS
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HSUPA MODULATION
CHANNEL LOWEST
- Agilent

Ref 2@ dEm

#Atten 26 dB

AT4@

Mkrl 1.850 008 GHz
-19.25 dBm

#Fvg
Log

18
dB/

Offst

Start 1.84%9 009 GHz
#Res BW 51 kHz

#yBW 51 kHz

Stop 1.851 @66 GHz
#Sweep 2 5 (601 pts)

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST
3 Agilent

Ref 28 dBm

#Atten 26 dB

Mkrl 1.916 868 GHz
-28.86 dBm

#Fvg
Log

18
dB/

Offst e

I

Start 1.989 888 GHz
#Res BW 51 kHz

#YBH 51 kHz

Stop 1,911 606 GHz
#5weep 2 5 (601 pts)

NOTE: The equipment transmits at the maximum oupouter

Verdict: PASS
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Radiated emissions

SPECIFICATION
§24.238

METHOD

The measurement was performed with the EUT insidareechoic chamber. The spectrum was
scanned from 30 MHz to the 10th harmonic of thenégy frequency generated within the
equipment.

The EUT was placed on a 1 meter high non-condustamed at a 3 meter distance from the
measuring antenna for measurements below 1 GHatahdn distance for measurements above
1 GHz.

Detected emissions were maximized at each frequeycgtating the EUT and adjusting the
measuring antenna height and polarization. The maxi meter reading was recorded. The
radiated emissions were measured with peak detantbf MHz bandwidth.

Each detected emissions were substituted by thstiBitton method, in accordance with the
ANSI/TIA/EIA-603-C: 2004.

Measurement Limit

According to specification, the power of emissishall be attenuated below the transmitter
power (P) by a factor of at least 43 + 10 log (B) @ in watts.

At Po transmitting power, the specified minimuneattation becomes 43+10log (Po), and the
level in dBm relative Po becomes:

Po (dBm) — [43 + 10 log (Po in mwatts) - 30] = -dBm
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RESULTS

GPRS MODULATION

1. CHANNEL: LOWEST

Frequency range 30 MHz-1000 MHz

No spurious signals were found in all the range.

Frequency range 1 GHz-20 GHz

No spurious signals were found in all the range.

2. CHANNEL: MIDDLE
Frequency range 30 MHz-1000 MHz

No spurious signals were found in all the range.

Frequency range 1 GHz-20 GHz

No spurious signals were found in all the range.

3. CHANNEL: HIGHEST
Frequency range 30 MHz-1000 MHz

No spurious signals were found in all the range.

Frequency range 1 GHz-20 GHz

No spurious signals were found in all the range.

EDGE MODULATION
1. CHANNEL: LOWEST
Frequency range 30 MHz-1000 MHz

No spurious signals were found in all the range.

Frequency range 1 GHz-20 GHz

No spurious signals were found in all the range.

2. CHANNEL: MIDDLE
Frequency range 30 MHz-1000 MHz

No spurious signals were found in all the range.

Frequency range 1 GHz-20 GHz

No spurious signals were found in all the range.

3. CHANNEL: HIGHEST
Frequency range 30 MHz-1000 MHz

No spurious signals were found in all the range.

Frequency range 1 GHz-20 GHz

No spurious signals were found in all the range.

AT4@
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WCDMA MODULATION
1. CHANNEL: LOWEST
Frequency range 30 MHz-1000 MHz

No spurious signals were found in all the range.

Frequency range 1 GHz-20 GHz

No spurious signals were found in all the range.

2. CHANNEL: MIDDLE
Frequency range 30 MHz-1000 MHz

No spurious signals were found in all the range.

Frequency range 1 GHz-20 GHz

No spurious signals were found in all the range.

3. CHANNEL: HIGHEST
Frequency range 30 MHz-1000 MHz

No spurious signals were found in all the range.

Frequency range 1 GHz-20 GHz

No spurious signals were found in all the range.

HSUPA MODULATION
1. CHANNEL: LOWEST
Frequency range 30 MHz-1000 MHz

No spurious signals were found in all the range.

Frequency range 1 GHz-20 GHz

No spurious signals were found in all the range.

2. CHANNEL: MIDDLE
Frequency range 30 MHz-1000 MHz

No spurious signals were found in all the range.

Frequency range 1 GHz-20 GHz

No spurious signals were found in all the range.

3. CHANNEL: HIGHEST
Frequency range 30 MHz-1000 MHz

No spurious signals were found in all the range.

Frequency range 1 GHz-20 GHz

No spurious signals were found in all the range.

Verdict: PASS
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GPRS MODULATION
FREQUENCY RANGE 30 MHz-1000 MHz.

4 REW 1 MHz RF Att 10 dB
5 Ref Lvl VEW 1 MEZ
-5 dBm SWT Z s Unit dBm
-10
- iy
_a0 Jraﬁh)JnANmANWVV
—40 [ Ao
-50
-50
-70
-80
-90
-100
-10
Start 30 MHZ S7 MHZ/ Stop 1 GHzZ

(This plot is valid for all three channels).

FREQUENCY RANGE 1 GHz to 3 GHz.
CHANNEL: LOWEST

RBW 1 MHz
VBW 1 MHz

Ref -5 dBm Att 10 dB SWT 2 s
F-10
D1 -13 Bm
20
[VIEW]
--30
AL A
W,/JV'—‘M/\IMM
—40 Vl{ﬂmmw
’{jHJv*VMJu“\A}wAArqA,JAA#AF“vUM
F-50
--60
--70
--80
--90
F-100
Start 1 GHz 200 MHz/ Stop 3 GHz
Note: The peak above the limit is the carrier freey.
Report No: Page: 48 of 63

26877RET

Annex B

Date: 2008-04-28

FET45_00.DOC




AT4@

WireLess

CHANNEL: MIDDLE

RBW 1 MHz
VBW 1 MHz
Ref -5 dBm Att 10 dB SWT 2 s

--10

D1 -13 ¢Bm

20

LVNUV‘”""JLMM‘

F-50

--60

--70

--80

-390

[--100

Start 1 GHz 200 MHz/ Stop 3 GHz

Note: The peak above the limit is the carrier freapy.

CHANNEL: HIGHEST

RBW 1 MHz
VBW 1 MHz
Ref -5 dBm Attt 10 dB SWT 2 s
-10
1 -1 qiBm
=20
e IO PO
I--40 WL
LTI
--50
--60
-70
[--80
[--90
[--100
Start 1 GHz 200 MHz/ Stop 3 GHz

Note: The peak above the limit is the carrier freagy.
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FREQUENCY RANGE 3 GHz to 12.75 GHz.

REW 1 MHz
VBW 1 MHz
Ref -5 dBm Att 20 dB SWT 60 ms
F-10
1 -13 dBn
20
viev]
- M
F-40 eyrar MM/
JmJuJ’Lx\M“fjthL»NAmewﬂmuuﬁuukufrﬂﬁu¢i
I-50
-60
-70
-s0
-90
-100
Start 3 GHz 975 MHz/ Stop 12.75 GHz

(This plot is valid for all three channels).

FREQUENCY RANGE 12.75 GHz TO 18 GHz.

RBW 1 MHz Marker 1 [T1
VBW 1 MHz 45.20 dBm
Ref -5 dBm Att 30 dB SWT 2 s 12.750000000 GHz

1 -1 B
20
[--30

%
)

[-—100

Start 12.75 GHz 525 MHz/ Stop 18 GHz

(This plot is valid for all three channels).
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FREQUENCY RANGE 18 GHz TO 20 GHz.

RBW 1 MHz larker 1 [T1 ]
VBW 1 MHz 4 o} dBm
Ref -5 dBm ALt 20 dB SWT 2 s 18.000000000 GHz
[——10
1 -1 B!
20
=
I--30
| Ny o
o R ks A Aotk A onrAn A gy b b | bt
I--s0
I--60
=70
[—-80
I--90
I--100

Start 18 GHz 200 MHz/

(This plot is valid for all three channels).

Stop 20 GHz
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EDGE MODULATION
FREQUENCY RANGE 30 MHz-1000 MHz.

PN REBW 1 MH=Z RF At 10 dB
N5 Rer vl VBW 1 MEZ
-5 dBm SWT 2 s Unit dBm
-10
-z20
_30 JIA«W
T
-40 ""W M‘J
-50
-60
-70
-80
-90
100
_105
Start 30 MHz 57 MEZ/ Stop 1 GHz

(This plot is valid for all three channels).

FREQUENCY RANGE 1 GHz to 3 GHz.
CHANNEL: LOWEST

® RBW 1 MHz
VBW 1 MHz

Ref -5 dBm Att 10 dB SWT 2 s
F-10
D1 -1 il
--30
L AmwwMMJ%V“”“”L“N“MJMW
| a0 TR
PRI NPT, Cachi
--50
-60
--70
--80
I--90
[--100
Start 1 GHz 200 MHz/ Stop 3 GHz
Note: The peak above the limit is the carrier freey.
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CHANNEL: MIDDLE

® RBW 1 MHz
VBW 1 MHz

Ref -5 dBm Att 10 dB SWT 2 s
F-10
D1 -13 dBm
[V IEW]
--30
i
me W»WWW
l-—a0 L,
WIS Wt
--50
|--¢60
--70
--80
[--20
[--100
Start 1 GHz 200 MHz/ Stop 3 GHz
Note: The peak above the limit is the carrier freapy.
CHANNEL: HIGHEST
® RBW 1 MHz
VBW 1 MHz
Ref -5 dBm Att 10 dB SWT 2 s
[——10
1 -1 @ Bm
[--30
. MWWWW”’
IAJWM
40 PNAAA R
ratbaagaiara i
--50
[--60
=70
[—-80
[-—90
[-—100
Start 1 GHz 200 MHz/ Stop 3 GHz

Note: The peak above the limit is the carrier freapy.
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FREQUENCY RANGE 3 GHz to 12.75 GHz.

® REBW 1 MHz Marker 1 [T1 ]
VBW 1 MHZ 48.82 dBm
Ref -5 dBm Attt 20 dB SWr 2s  3.000000000 SHz
I-10
-13 dBm
20
viev]
B Mﬂk»¢*”“www”uw
E‘%
--70
I--s0
90
100
Start 3 GHz 975 MHzZ/ Stop 12.75 GHz

(This plot is valid for all three channels).

FREQUENCY RANGE 12.75 GHz TO 18 GHz.

® REBW 1 MHz Marker 1 [T1 ]
VBW 1 MHZ 54.53 dBm
Ref -5 dBm Attt 20 dB SWT 2 s 12.750000000 GHz
I-10
-13 dBm
20
viev]
L | s MU‘L“leA~kN
WWWWMMWWVW“ -
--70
I--s0
90
100
Start 12.75 GHz 525 MHz/ Stop 18 GHz

(This plot is valid for all three channels).
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FREQUENCY RANGE 18 GHz TO 20 GHz.

® REBW 1 MHz Marker 1 [T1 ]
VBW 1 MHZ 43.94 dBm

Ref -5 dBm Attt 20 dB SWT 2 s 18.000000000 GHz
-10
1 -1 qiBI
20
[--30

[-—100

Start 18 GHz 200 MHz/ Stop 20 GHz

(This plot is valid for all three channels).
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WCDMA MODULATION
FREQUENCY RANGE 30 MHz-1000 MHz.
-30 Ww
e MM
Mo
7mnstart 30 MHZ 57 MEZ/ Stop 1 GHz

(This plot is valid for all three channels).

FREQUENCY RANGE 1 GHz to 3 GHz.
CHANNEL: LOWEST

® RBW 1 MHz
VBW 1 MHz

Ref -5 dBm aAtt 10 dB SWT 2 s

[--100

Start 1 GHz 200 MHz/

Note: The peak above the limit is the carrier freey.

Stop 3 GHz
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CHANNEL: MIDDLE

® RBW 1 MHz
VBW 1 MHz

Ref -5 dBm Att 10 dB SWT 2 =

--10

[--100

Start 1 GHz 200 MHz/ Stop 3 GHz

Note: The peak above the limit is the carrier freapy.

CHANNEL: HIGHEST

® REW 1 MHzZ
VBW 1 MHz

Ref -5 dBm Att 10 dB SWT 2 =

[——10

[-—100

Start 1 GHz 200 MHz/ Stop 3 GHz

Note: The peak above the limit is the carrier freapy.
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FREQUENCY RANGE 3 GHz to 12.75 GHz.

®

RBW 1 MHz
VBW 1 MHz
Ref -5 dBm Attt 20 dB SWT 2 s
-10
1 -1 B
[-20
[--30
-0 MM%WL,P“MMWVWM
--50
--60
-70
[--80
[--90
[--100
Start 3 GHz 975 MHz/ Stop 12.75 GHz

(This plot is valid for all three channels).

FREQUENCY RANGE 12.75 GHz TO 18 GHz.

®

RBW 1 MHz Marker 1 [T1 ]
VBW 1 MHz
Ref -5 dBm Att 20 dB SWT 2 s 12.750000000 GHz
10
1 -1 GBm
20
[--30
| M
- [ A Ny N yHnA‘WW
[--60
70
~—80
90
[F—100
Start 12.75 GHz 525 MHz/ Stop 18 GHz

(This plot is valid for all three channels).
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FREQUENCY RANGE 18 GHz TO 20 GHz.

® REBW 1 MHz Marker 1 [T1 ]
VBW 1 MHZ 46.26 dBm

Ref -5 dBm ALt 20 dB SWT 2 s 18.000000000 GHz

[-—100

Start 18 GHz 200 MHz/ Stop 20 GHz

(This plot is valid for all three channels).
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HSUPA MODULATION
FREQUENCY RANGE 30 MHz-1000 MHz.

A RBW 1 MHZ RF Att 10 dB
5 mef Lvl VBW 1 MEZ
-5 dBm SWT 2 3 Unit <Bm
-10]
- vhjuw«JM
_30] M
MM
—a0] uﬁ”“hﬂﬂ
-50]
-60]
—70]
-g0]
—90]
—100
_10s
Start 30 MHZ 57 MHEZ/ Stcop 1 GHz

(This plot is valid for all three channels).

FREQUENCY RANGE 1 GHz to 3 GHz.
CHANNEL: LOWEST

® RBW 1 MHz
VBW 1 MHz

Ref -5 dBm Att 10 dB SWT 2 s
F-10
D1 -1 il
I--30
PO Y e et
|40 ki ”wwmgAMﬂ"JuMLN*VM“NvWWMIw”UMNWNW
o
-50
|--¢60
--70
--80
[--20
[--100
Start 1 GHz 200 MHz/ Stop 3 GHz
Note: The peak above the limit is the carrier freey.
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CHANNEL: MIDDLE

® RBW 1 MHz
VBW 1 MHz

I--30
A
WJWWWWW
40 MM
IR IV P e
--50
|--¢60
[--20
[--100
Start 1 GHz 200 MHz/ Stop 3 GHz
Note: The peak above the limit is the carrier freapy.
CHANNEL: HIGHEST
® RBW 1 MHz
VBW 1 MHz
[--30
MWWLM
- \w,uJm,nngvauﬂwub“”*”vJl"*hﬁviuhy
[-—40 W N
--50
-60
[-—90
[-—100
Start 1 GHz 200 MHz/ Stop 3 GHz
Note: The peak above the limit is the carrier freapy.
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FREQUENCY RANGE 3 GHz to 12.75 GHz.

® REW 1 MHzZ
VBW 1 MHz

AT4@

WireLess

Ref -5 dBm Attt 20 dB SWT 2 s
F-10
1 -13 qBr
20
viev]
-30
-40 Jnhwﬁkaquwwwﬂf g, MR
-50
-60
-70
-s0
-90
-100
Start 3 GHz 975 MHz/ Stop 12.75 GHz

(This plot is valid for all three channels).

FREQUENCY RANGE 12.75 GHz TO 18 GHz.

® REW 1 MHzZ
VBW 1 MHz

Ref -5 dBm Attt 20 dB SWT 2 s
-10
1 1 qBr
20
[--30
1 W
. " W
TR B T e St ) A
--60
-70
[--80
[--90
[--100
Start 12.75 GHz 525 MHz/ Stop 18 GHz

(This plot is valid for all three channels).
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FREQUENCY RANGE 18 GHz TO 20 GHz.

® REW 1 MHzZ
VBW 1 MHz

Ref -5 dBm Att 20 dB SWT 2 =

AT4@

WireLess

[-—100

Start 18 GHz 200 MHz/

(This plot is valid for all three channels).

Stop 20 GHz
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ANNEX C

PHOTOGRAPHS
(Number of photographs: 7)
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1. Equipment (front view)
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2. Equipment (back view)
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3. Equipment for conducted measurements A 4 9
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4. General test set-up for radiated measurements.
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5. Test set-up for radiated measurements below 4. GH
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6. Test set-up for radiated measurements aboveZl GH
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7. Test set-up for conducted measurements.
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